Manual Price $30.00

LIFT TABLE SERIES

Operation
Maintenance
Repair Parts List

Lift Products, Inc.

P.O. Box 349

Elm Grove, Wi 53122-0349
262-521-5720 FAX 262-521-5725

Toll Free 877-LIFTPRO (877-543-8776)

MANUAL NO. 801850
REV. A 07/13






Section

1

TABLE OF CONTENTS

DESCRIPTION

1-1 Introduction .. ....... ... ...
1-2 General Description. ... .......
1-3 Safety Features ... ...........
1-4

INSTALLATION

2-1 Receiving Instructions . ... .....
2-2 Installation instructions ... .....
2-2.1 Floorinstallation .............
2-2.2 Pitinstallation ...............

OPERATION

3-1 General ......... ... L
3-2 Operating Precautions. ... ... ..
3-3 Load Capacity . ... ...........
3-3.1 StaticEdgeloads............
3-3.2 Axle (Rolling Edge) Loads. . ....
34 Operator Checks . . . ..........
3-5 Operation. . .................
351 Training....................
352 Lloading............... ...
3-53 Raising...........ooiiia..
354 Lowering ...................

PLANNED MAINTENANCE
4-1 General ....................

4-2 Monthly and Quarterly ... ......
Checks

Lubrication..................

Lift Cylinder.................

Checking and Adding Hydraulic .
Reservoir Fluid

TROUBLESHOOTING
5-1 General .......... ... ......

HYDRAULIC SYSTEM SERVICING

4-3
4-3.1
4-3.2

6-1 Suction Filter Replacement. .. ..

6-2  Lowering Solenoid Valve. . ... ..

6-3 Lowering Flow Control Valve. . ..

6-4 Pump Assembly Removal. ... ..

6-4.1 Pump Assembly Removal . ... ..
(24" Table)

6-4.2 Pump Assembly Removal. ... ..
(36/48/60" Tables)

6-5 Lift Cylinder Repair ...........

ELECTRICAL COMPONENTS

7-1 Hydraulic Pane!l Assembly. . .. ..
Removal

Options and Accessories. . .. ... ’

Page

2-1
2-1

3-1
3-1

3-1
3-1
3-1
3-2
3-2
3-2
3-2
3-2

4-1
4-1
4-1

4-1
4-2

5-1

6-1
6-3
6-4
6-4

6-6

Section

Page
7-1.1  Hydraulic Panel Assembly. ... .. 7-1
Removal (24" Table)
7-1.2 Hydraulic Panel Assembly. ... .. 7-2
Removal (36/48/60" Tables)
7-2 Lift Limit Switch Removal. ... ... 7-2
7-2.1 Lift Limit Switch Removal. ... ... 7-2
(24" Table) -
7-2.2 Lift Limit Switch Removal. .. .. .. 7-3
(36/48/60" Tables)
7-3 Lift Limit Switch Adjustment. .. .. 7-5
7-4 Electrical Box Removal . ... . ... 7-6
7-4.1 Electrical Box Removal . ... .. .. 7-6
(24" Table)
7-4.2 Electrical Box Removal ........ 7-6
(36/48/60" Tables)
7-5 Electrical Box Disassembly . . . .. 7-6
7-5.1 Electrical Box Disassembly .. ... 7-6
(24" Table, 115V, Single
Phase, 60 Hz)
7-5.2 Electrical Box Disassembly .. ... 7-6
(34/48/60" Table, 115V, Single
Phase, 60 Hz)
7-5.3 Electrical Box Disassembly . . . .. 7-9
(24" Table, 460V, Single
Phase, 60 Hz)
7-5.4 Electrical Box Disassembly .. . .. 7-9
(36/48/60" Table 230V,
Single Phase, 60 Hz)
7-5.5 Electrical Box Disassembly . . . .. 7-9
(24" Table 230V, Three
Phase, 60 Hz)
7-5.6 Electrical Box Disassembly .. . .. 7-9
(36/48/60" Table, 230V, Three
Phase, 60 Hz)
7-5.7 Electrical Box Disassembly . . ... 7-9
(24" Table, 460V, Three
Phase, 60 Hz)
7-5.8 Electrical Box Disassembly .. ... 7-10
(36/48/60" Table, 230V,
Three Phase, 60 Hz)
7-6 Hand Held Switch Assembly . ... 7-10
Removal
7-7 Foot Switch Assembly Removal . 7-11
ELEVATION SYSTEM SERVICING
8-1  Lift Cylinder Removal....... .. . 8-1
8-2 Elevation System............. 8-1
ILLUSTRATED PARTS
BREAKDOWN . .................. 9-1



5-10

6-1
6-2

6-4
6-5

6-6

7-1

Table

3-1
4-1
4-2

LIST OF ILLUSTRATIONS

Page Figure
NamePlate ..................... 11 7-2
Serial Number and Decal Location ... 1-2 7-3
Lift Table Main Components ........ 1-3 7-4
Pit Installation. .. ................. 2-2
Sample of Operator Check List ... ... 3-3 7-5
Lubrication Diagram. .. ............ 4-3 7-6
Electrical Box Wiring Schematic . . ... 5-2 7-7
(24" Table) (115V, Single Phase, 7-8
60 Hz) 7-9
Table Electrical Wiring Diagram. . . . .. 5-3 8-1
(24/36/48/60" Tables) (115V, Single 9-1
Phase, 60 Hz) g-2
Electrical Box Wiring Schematic .. ... 5-4 9-3
(24" Table) (230V, Single Phase, 9-4
60 Hz) 9-5
Table Electrical Wiring Diagram. . . . .. 5-5 9-6
(24/36/48/60" Tables) (230V, Single 9-7
Phase, 60 Hz)
Electrical Box Wiring Schematic . . ... 5-6 9-8
(24" Table) (230V, Three Phase,
60 Hz) 9-9
Table Electrical Wiring Diagram. . . . .. 5-7
(24/36/48/60" Tables) (230V, Three 9-10
Phase, 60 Hz) )
Electrical Box Wiring Schematic . . ... 5-8
(24" Table) (460V, Three Phase, 9-11
60 Hz)
Table Electrical Wiring Diagram. .. ... 5-9 9-12
(24/36/48/60" Tables) (460V, Three
Phase, 60 Hz) 9-13
Hydraulic System with Internal Flow . . 5-10
Control Valve 9-14
Hydraulic System with External Flow. . 5-10
Control Valve 9-15
Hydraulic System (24" Table). . . .. i.. 6-1
Hydraulic System (36/48/60" Tables). . 6-2 9-16
Pump Assembly. ................. 6-3 9-17A
Lift Table Panel Assembly (24" Table) . 6-5
Lift Table Panel Assembly . ......... 6-6 9-17B
(36/48/60" Tables)
Lift Cylinder with Internal Flow. ... ... 6-7 9-18
Regulator 9-19
Lift Cylinder without Internal Flow . ... 6-7 9-20A
Regulator 9-20B
Hydraulic System (24" Table)........ 7-1 9-21
LIST OF TABLES
Page Table
OperatorChecks . ................ 3-2 4-3
Inspection and Service Chart........ 4-1 5-1
Recommended Lubricants and Qils. .. 4-1

Page
Hydraulic System (36/48/60" Tabies).. 7-3
Llft Table Panel Assembly (24" Table) 7-4
Lift Table Panel Assembly .......... 7-5

{36/48/60" Tables)

Lift Limit Switch Adjustment......... 7-5
OverloadRelay. . ................. 7-7
AC-Contactor (24" Tables Only)...... 7-8
Hand Held Switch Assembly ........7-10
Foot Switch Assembly ............. 7-12
Lift Cylinder Instaliation . ........... 8-2
DecalsandPaint ................. 9-2
Elevation System ................. 9-4
Hydraulic System (24" Table)........ 9-6
Hydraulic System (36/48/60" Tables) .. 9-7
Lift Cylinder Installation ............ 9-8
Lift Table Panel Assembly (24" Table) .9-10
Lift Table Panel Assembly .......... 9-12

(36/48/60" Tables)
Electrical Box Assembly (24" Table). .
(115V, Single Phase, 60 Hz)
Electrical Box Assembly (36/48/60" . . .9-16
Tables) (115V, Single Phase, 60 Hz)
Electrical Box Assembly (24" Table). . .9-18
(230V, Single Phase, 60 Hz)
Electrical Box Assembly (36/48/60" . . .9-20
Tables) (230V, Single Phase, 60 Hz)
Electrical Box Assembly (24" Table). . .9-22
(230V, Three Phase, 60 Hz)
Electrical Box Assembly (36/48/60" . .
Tables) (230V, Three Phase, 60 Hz)
Electrical Box Assembly (24" Table). . .9-26
(460V, Three Phase, 60 Hz)

.9-14

.9-24

Electrical Box Assembly (36/48/60" . . .9-28
Tables) (460V, Three Phase, 60 Hz)

PumpAssembly.................. 9-30

Lift Cylinder with Internal Flow .. ..... 9-32
Regulator

Lift Cylinder without Internal Flow ....9-34
Regulator

Control Switch Installation 506036. . . .9-36

Hand-Held Switch Assembly 506038. .9-37

Foot Switch Assembiy 506045. ... ... 9-38

Foot Switch Assembly HD 506046. . . .9-39
Platiorm Beveled Toeguard 506001. . .9-40

Page
LubricationChart . ................ 4-2
TroubleshootingChart ............. 5-1



SECTION 1
DESCRIPTION

1-1. INTRODUCTION.

This publication describes the Lift Table Series manufac-
tured by Lift Products, Inc., EIm Grove, Wisconsin 53122-
0349. Included are operating instructions, pianned
maintenance instructions, lubrication procedures, mainte-
nance instructions, and parts list with parts location illustra-
tions.

For maintenance instructions not contained in this pub-
lication, contact Lift Products Customer Service. Be
prepared to give the model number, serial number, lifting
capacities and lift travel of your table.

The model number, serial number and lifting capacities
are stamped on the name plate (Figure 1-1). The lift
travel can be determined by subtracting the lowered
height from the elevated height.

Users shall comply with all requirements indicated
in current edition of A.N.S.I. MH23.1. By following
these requirements and the recommendations con-
tained in this manual, you will receive many years
of dependable service from your lift table.

Figure 1-2 shows the location and identification of the
decals. Also listed is the touchup paint as well as the
location of the name plate. Figure 1-3 shows the loca-
tions of lift table main components.

NOTE: The user shall see that all name plates and
markings are in place and are maintained in a
legible condition.

MODEL SERIAL NO

LIFTING SERVICE
CAPACITY WEIGHT
E0GE LQAD AXLE LOAD
CAPACITY ] CAPACITY

R5873

Figure 1-1. Name Plate

1-2, GENERAL DESCRIPTION.

The lift tables have been designed primarily for indoor
applications. All models are similar in design but differ
in capacity, lift height and platform size.

The lift and lower motion is controlied by a control box
aftached by a cord. The control box is mounted on a
magnet for easy attachment to a convenient location.

An optional foot switch may be used to control the lift
and lower motion.

1-3. SAFETY FEATURES.

The [ift tables are designed and engineered to provide
maximum safety for operator and payload. Some of the
safety features incorporated into the design are:

All control functions automatically return to “OFF” when
released.

Travel limit switch to restrict lift motion above the preset
limit.

Pressure compensated flow control valve regulates
maximum lowering speed within prescribed limits.

Maintenance Safety Bars to support lift table during
maintenance operations.

High visibility color scheme of the lift table provides
visual alert of its presence.
1-4. OPTIONS AND ACCESSORIES.

Lift Products offers many options and accessories for
the lift table such as:

Beveled Toeguard Platform

Foot Controls

For proper operation and maintenance instructions of
any optional accessories, not contained in this manual,
contact Lift Products Customer Service. Be prepared
to give the model number, serial number, lifting capaci-
ties and lift travel of your table.

1-1



TAPE (A/R) 056656

076104

NAME PLATE

056661-01
056661-02
056661-03
056661-04

SERIAL NO.
LOCATION

056658 /
CENTERED ON EACH

MAINTENANCE SAFETY BAR 056655

056661-01
056661-02
056661-03
R5868 056661-04

Figure 1-2. Serial Number and Decal Location

TOUCH-UP PAINT DECALS

055824 BLUE PART NO.

908082 YELLOW NO. DESCRIPTION REQD.
506026 * DECAL KIT 1
056655 .DANGER 1
056656 .DANGER 2
056657 .WARNING 2
056658 . WARNING 2
056661-01 .CAUTION, 115V, 10, 60HZ 2
056661-02 | .CAUTION, 230V, 19, 60HZ 2
056661-03 | .CAUTION, 230V, 3@, 60HZ 2
056661-04 | .CAUTION, 460V, 3@, 60HZ 2
076104 STRIPE TAPE AR
056663 WARNING 2
061331A NAME PLATE i
066050 SCREW 4

* Do not use decal 056660 contained in decal kit 506026
unless lift table is equipped with "Tip Up" top option.



T

Platform Length

Platform Width

g

/
L

Smooth Steel Plate Platform Weldment

Lifting Eyes (Typ each comer)

Vertical Travel

Cylinder Assembly with Chrome
Plated Rams. Quantity may be
1, 2, or 3 Depending on Model.

Optional Platform Weldment
with Beveled Toeguards

Scissor Legs Assembly

Intermal Power Unit complete with
Motor. Pump, Valves, Filter,
Control Box, Reservoir-Oil Included.

Lift Limit Switch Up/Down Push Button Station
/ 8 Long Straight Cord

Lowered Height
!

1

——

R5927

Z Base Weldment

——— ==,

f 10" Power Cord

Base Length

Figure 1-3. Lift Table Main Components




1-4

NOTES



SECTION 2
INSTALLATION

2-1. RECEIVING INSTRUCTIONS.

Upon receipt, visually inspect the lift table. If any damage
is found, report it to the carrier and to your Lift Products
dealer immediately.

Remove all packing and strapping material. Check the
platform size, type of electrical system, etc., to be sure
the lift table is correct for the intended application.

2-2. INSTALLATION INSTRUCTIONS.

2-2.1. Floor Installation.

WARNING: Modifications and additions which af-
fect capacity and safe operation shall
not be performed by the customer or
user without manufacturers prior writ-
ten approval.

1. Clean the installation area.

CAUTION: Thelifttable should only be picked up from
under the base. Do not lift the table by the
platform.

2. Position the lift table in the desired position.

NOTE: The lift table comes pre-wired with a 10 foot
power cord. Check the decal located on the
electrical box for the voltage/phase and be sure
you have the same power supply source. The
proper plug and mating receptacle must be
purchased and installed by the user.

NOTE: Units equipped for a 115 volt power supply
need to have a separate 30 amp rated circuit
and proper wiring to ensure an actual 115 volts
at the lift table electrical box when operating
under full load.

3. Install the proper plug and connect to the power
receptacle.

WARNING: Make certain electrical cables and
cords are kept clear of moving parts in
the lift table mechanism.

4. Using the control box or optional foot switch, check
for proper operation. When the UP button is de-
pressed the platform should raise. When the UP
button is released the platform should remain sta-
tionary. When the DOWN button is pressed the
platform should lower.

5. Raise the platform and swivel both maintenance
safety bars down against the base. Lower the plat-
form until the safety bars contact the end of the
base and the platform does not lower any further.

6. Check for oil in the hydraulic reservoir. Refer to
Section 4, Planned Maintenance. (Note: Unit is
supplied with oil.)

7. The base contains predrilled mounting holes. Mark
the location of these holes on the floor.

8. Shift the lift table over, drill holes in the floor and
install anchors.

9. Reposition the lift table and shim until level. Make
sure the lift table is fully supported along its entire
base with shims or concrete grout.

10. Bolt the base to the anchors installed in the floor.

11. Raise the platform and position the maintenance
safety bars in their proper disengaged position.

12. Operate the lift table through several complete cy-
cles and check for pinched hoses or hydraulic leaks
from fittings that may have loosened during ship-
ping.

2-2.2 Pit Installation.

WARNING: Modifications and additions which af-
fect capacity and safe operation shail
not be performed by the customer or
user without manufacturers prior writ-
ten approval.

NOTE: All pit installed models are equipped with a
beveled toeguard platform.

1. Install pit as shown in Figure 2-1.

CAUTION: Reinforce concrete to suit local soil condi-
tions.

All pit work, curb angle, 3 inch conduit,
hydraulic hose and oil, and electrical work
are the responsibility of the owner or pit
contractor.

Electrical installation must be in compli-
ance with all federal, state, and local
codes.

Pit drains are to be instalied in compliance
with local code and weather conditions.

NOTE: In all cases, the hydraulic cylinder is on the left
side of the pit.
The conduit is installed with entry from either
side or from the end opposite the hydraulic
cylinder.
Use 12 inch minimum radius bends in the
conduit.

2-1



Drain Cover Not To Protrude
Above Pit Fioor Level -\

Curb Angle (by Others}
B /

Cylinder End.:\\"j\ \\ - I /—1 ?—
AR S | I B
| ==, |
|| Pit Ficor Must Be Level BLIS ) -1} 1.
f i
e — 4
/1 ; i "Jj}" C
e Tyt T

A = Pit Length (no bridges) = Platform length + 1.5"
B = Pit Width = Platform width + 1.5"
C = Pit Depth = Lowered height + 1" +0205

ToRemo(eP‘U
1L 2y
L \ i i

‘o

[ -

s " a h
« e 12" R Min
(Alt Bends)
Cord-2 Cond. Hose Assy 3" Dia Conduit
16 AWG for

Lift Limit Switch

R5928

Figure 2-1. Pit Instaliation

2. Install 3 inch diameter conduit from power unit
location to lift table pit.

CAUTION: When moving the lift table use the lifting
eyes provided on the platform and the
long shipping bolts to lock the lift table in
position.

Check for proper clearance around the lift

table pit area.

3. Place the lift table in position for installation.

4. Remove the long shipping bolts and install lifting
eyes using shorter bolts that will not contact the
base.

5. Raise the plattorm, ensuring that the base remains
on the floor.

6. Swivel both maintenance safety bars down against
the base. Lower the platform until the safety bars
contact the end of the base and the platform does
not lower any further.

7. The base contains predrilled mounting holes. Mark
the location of these holes on the floor.

8. Raise the plattorm and position the maintenance
safety bars in their proper disengaged position.

9. Lower the platform fully and remove the lifting eyes
and bolts. Install lifting eyes using the long shipping
bolts to lock the lift table in position.

10. Remove lift table from the pit.

11. Drill holes in the floor and install anchors.

12. Reposition lift table in the pit.

13. Remove the fifting eyes and long shipping bolts.
14. Install the lifting eyes using the shorter bolts.

15. Raise the platform ensuring that the base remains
on the floor.

16. Swivel both maintenance safety bars down against
the base. Lower the platform until the safety bars
contact the end of the base and the platform does
not lower any further.

17. Shim the lift table base until level. Make sure the lift
table is fully supported along its entire base with
shims or concrete grout.

18. Bolt the base to the anchors installed in the floor.

NOTE: Check the decal located on the electrical box
for the voltage/phrase and be sure you have
the same power supply source. Use #16 AWG-
4 wire from control box to lift table pit. A stand-
ard length of 20 feet is supplied with the control
box.

19. Install power cord through 3 inch conduit and con-
nect to power receptacle.



NOTE: For hydraulic hose installation, use 3/8 inch ID

20.

21.

22.

hose with swivel fittings on both ends.

Install hydraulic hose through 3 inch conduit and
connect to hydraulic fitting.

Raise platform and position the maintenance safety
bars in their proper disengaged position.

Lower platform and remove the lifting eyes and
boits.

23.

24.

25.

Check for oil in the hydraulic reservoir. Refer to
Section 4, Planned Maintenance.

Operate the lift table through several complete cy-
cles and check for pinched hoses or hydraulic feaks
from fittings.

Again check oil in the hydraulic reservoir. Refer to
Section 4, Planned Maintenance.

2-3



2-4

NOTES



SECTION 3
OPERATION

3-1. GENERAL.

This section gives detailed operating instructions for the
lift table. Routine precautions are included for safe op-
eration.

3-2. OPERATING PRECAUTIONS.

WARNING: Improper operation of the lift table may resuit
in injury, or load and/or lift table damage.
Observe the following precautions when op-
erating the lift table.

1. Do not operate this lift table unless you have been
trained and authorized to do so. Read ali warnings
and instructions in this manual and on the lift table.

2. Do not operate this lift table until you have checked
its condition. Give special attention to electrical
system, lift system, guards and safety devices.

WARNING: Make certain electrical cables and
cords are kept clear of moving parts in
the lift table mechanism.

3. Do not exceed the rated capacity (see name plate).
Overloading may result in damage to the hydraulic
system and structural components. Refer to para-
graph 3-3.

4. Do not handle unstable or loosely stacked loads.
Use special care when handling long, high, or wide
loads to avoid tipping, loss of load, or striking by-
standers.

5. Check for obstructions when raising or lowering the
lift table.

6. Operate lift table only from designated operating
position. Never place any part of your body into the
structure. Keep feet clear of lift table.

7. Watch out for obstructions overhead.
8. Do not lift personnel.

9. Do not allow anyone to place any part of their body
into or under the lifting mechanism.

10. Whenleaving lifttable, fully lower lifting mechanism.
When leaving lift table unattended, also disconnect
power.

3-3. LOAD CAPACITY.

The load capacity rating is stamped on the name plate.
This load capacity assumes the load is uniformly distrib-
uted and centered on the platform.

3-3.1. Static Edge Loads.

The lift table is designed for uniformly distributed cen-
tered loads. lf the load is lifted at the sides or ends of the
platform, the static edge load stamped on the name
plate should not be exceeded.

3-3.2. Axle (Rolling Edge) Loads.

When a load is rolled onto the platform, the lift table
should be fully lowered. The axle load stamped on the
name plate should not be exceeded.

3-4. OPERATOR CHECKS.

Table 3-1 covers important points on the lift table which
should be checked on a daily basis before the table is
used. Depending on use, some lift tables may require
additional checks. When the lift table is used on a
round-the-clock basis, it should be examined before
each shift.

Figure 3-1 shows a sample format for a Operator Check
List, which can be modified as necessary to fit your
operation.

WARNING: Periodic maintenance of this lift table by a
QUALIFIED TECHNICIAN is required.

CAUTION: A QUALIFIED SERVICE TECHNICIAN
should check the lift table monthly for
proper tubrication, proper fluid levels, mo-
tor maintenance and other areas speci-

fied in Section 4.

WARNING: If the lift table is found to be unsafe and in
need of repair, or contributes to an unsafe
condition, report itimmediately to the des-
ignated authority. Do not operate it until it
has been restored to a safe condition. Do
not make any unauthorized repairs or ad-
justments. All service must be performed
by a qualified maintenance technician.



Table 3-1. Operator Checks

PROCEDURE

Hardware
Hydraulic Lines
Lift and Lower
Lift Cylinders
Lift Limit Switch

Lift Motor
Pivot Points

Platform

Power and Switch Box Cords

Push Buttons
Rollers
Drift

Check that all decals and nameplate are in place and legible.

Check for signs of loose or missing hardware.

Check for cut or frayed hose, leaking fittings or damaged lines.

Check for proper operation of lift and lower to their maximum positions.
Check for signs of leakage.

Check for loose or bent mounting. Check that the limit switch shuts off the
pump motor at the preset platform height.

Check for grinding or laboring sounds.

Check for smooth pivoting action.

Check for dents or warpage.

Check for cut or frayed cord.

Check that the push buttons do not for stick or malfunction when pressed.
Check upper and lower rollers for signs of wear. '

Check for excessive downward drift when controls are in neutral position.

3-5. OPERATION.

3-5.1.Training.

Only operators trained to adhere strictly to the operating
instructions shall be permitted to operate the lift table.

The user shall ensure that operators understand that
safe operation is the operator’s responsibility. The user
shall also ensure that operators are knowledgeable of,
and observe, the safety rules and practices.

An effective operator training program should center
around company’s policies, operating conditions, and lift
tables. The program shouid be presented completely to
all new operators and not condensed for those claiming
previous experience.

3-5.2. Loading.

1. Always center the load on the platform as much as
possible. Refer to paragraph 3-3 for load capacity.

2. If the load is lifted at the sides or ends of the
platform, refer to paragraph 3-3.1 for static edge
load capacity.

When a load is rolied onto the platform, the lift table
should be fully lowered. Refer to paragraph 3-3.2
for rolling edge load capacity.

w

3-2

3-5.3. Raising.

CAUTION: Do not exceed the rated frequency of
operation indicated on the lift table.

Pressing and holding the UP push button or optional foot
switch activates the pump and motor causing the cylin-
der(s) to extend and the platform to raise. If the table is
overloaded, the relief valve should open, preventing
buildup of excessive pressure. When the lift table
reaches a preset height, the lift limit switch will cause
the lift tabie to stop.

When the UP push button or optional foot switch is
released, the platform will remain in position.

CAUTION: Do not continue to press the UP push
button or optional foot switch if the lift table
has reached the end of its travel or is not
raising. The pump and/or motor can be
permanently damaged by doing this.

3-5.4. Lowering.

Pressing and holding the DOWN push button or optional
foot switch activates the lower solenoid valve. Qil from
the cylinder is directed back to the reservoir, allowing
the [ift table to lower at a controlled rate.

When the DOWN push button or optional foot switch is
released, the platform will remain in position.



R5872

Electric Lift Table
Daily Operator Check-Off List

Date Operator
Truck No. Model No.
Dept. Shift
Check OK. (v) Need Maintenance

Decals & Nameplate

Condition of Hydraulic Lines

Condition of Power and Switchbox Cords

Lift—Lower Controls

Lift Limit Operation

Missing Hardware

Hydraulic Leaks, Cylinders,
Valves, Hoses, Etc.

Pivot Points

Push Buttons

Rollers

Lift Motor

Platform

No Excessive Drift

Figure 3-1. Sample of Operator Check List



3-4

NOTES



SECTION 4
PLANNED MAINTENANCE

4-1. GENERAL.

Planned maintenance consists of periodic visual and
operational checks, parts inspection, lubrication, and
scheduled maintenance designed to prevent or dis-
cover malfunctions and defective parts. The operator
performs the checks in Section 3, and refers any re-
quired servicing to a qualified maintenance technician
who performs the scheduled maintenance and any re-
quired servicing.

WARNING: Modifications and additions which af-
fect capacity and safe operation shall
not be performed without manufactur-
ers prior written approval.

4-2. MONTHLY AND QUARTERLY CHECKS.

Table 4-1 is an inspection and service chart based on
normal usage of equipment eight hours per day, five
days per week. If the lift table is used in excess of forty
hours per week, the frequency of inspection and service
should be increased accordingly. These procedures
must be performed by a qualified service technician or
your Lift Products service representative.

INTERVAL INSPECTION OR SERVICE

Monthly Check condition of pump motor

Monthly Check condition of hydraulic
fittings and hoses

Monthly Check caster wheels (If equipped)
for wear and proper function

Monthly Inspect wiring for loose connections
and damaged insulation

Monthly Lubricate unit (See Table 4-3)

Quarterly Check lift cylinder wiper ring and
packing

Semi-annually | Replace hydraulic filter assembly

Table 4-1. Inspection and Service Chart

4-3. LUBRICATION.

Refer to table 4-2 for the recommended types of grease
and oil. Table 4-3 in conjunction with figure 4-1 identifies
the items requiring lubrication.

Table 4-2. Recommended Lubricants and Qils

No. 1 | Grease—Lithium base, general purpose.

No. 2 | Hydraulic oil-Heavy duty with a viscosity of
150 SUS (in temperatures below 32°F use
100 SUS) foam suppressing agent and rust
and oxidation inhibitors.

Part No. 800855 (1 gailon)
900893 (1 quart)

No. 3 | Moly-Grease—Dow Corning Molykote 44
(contains silicone). :

Part No. 055753

4-3.1. Lift Cylinder.
1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Loosen the bolt securing the bottom of each lift
cylinder to the base.

5. Partially collapse the cylinder rod and lift the bottom
of the cylinder out of the channel in the base.

6. Apply a light coat of moly-grease to the channel.
(See Table 4-2, No. 3)

7. Position the cylinder(s) in the channel and secure
with the mounting bolt(s).

8. Raise the platform and position the maintenance
safety bars in their proper disengaged position.



4-3.2. Checking and Adding Hydraulic Reservoir
Fluid.

NOTE: |

f
e N

t
n the iift cycie, add hydrauiic fluid.

he pump cavitates (is oil "starved”) near the
d of the ifi

1. With the lift table fully lowered, install lifting eyes in
each end of the lift table platform.

NOTE: Do not energize the table power supply. Raise
the platform only enough to engage both main-
tenance safety bars.

2. Raise the platform and swivel both maintenance
safety bars down against the base. Lower the piat-
form untif the safety bars contact the end of the
base and the platform does not lower any further.

3. Remove the breather plug from the hydraulic reser-

NOTE: The fluid level should not be higher than 1 inch
below the bottom edge of the breather port
(measuring straight in through the port).

4. Check and add hydraulic fluid as necessary. Do not
overfill.

5. Replace the breather plug.

6. Using the lifting eyes, raise the platform enough to
place the maintenance safety bars in their proper
disengaged position.

7. Lower the platform and remove the lifting eyes.

8. Operate the lift table through several complete cy-
cles and check for oil leaking from the breather plug
and cavitation at the end of the lift cycle. Qil leaking
from the breather plug indicates overfilling and
some oil should be removed from the reservoir.
Cavitation at the end of the lift cycle indicates a

voir. need for more oil.
Table 4-3. Lubrication Chart
FIG 4-1 LOCATION METHOD OF TYPE APPLICATION
INDEX APPLICATION (Table OF
NO. 4-2) LUBRICANT
1 Hydraulic System — No.2 Check and add hydraulic oil to
reservoir. Refer to paragraph 4-3.2.
2 Upper rollers Gun No. 1 Pressure lubricate (two fittings).
3 Lower rollers Gun No. 1 Pressure lubricate (two fittings).
4 Pivot points Gun No. 1 Pressure lubricate (three fittings).
5 Lift cylinder Brush No. 3 Refer to paragraph 4-3.1.

4-2



Figure 4-1. Lubrication Diagram

4-3



NOTES



5.1 GENERAL

SECTION 5
TROUBLESHOOTING

Table 5-1 serves as a guide to determine possible
causes of trouble. Refer to electrical wiring diagrams
(Figure 5-1 to 5-8) and hydraulic schematics (Figure 5-9
and 5-10) as a supplement to the troubleshooting chart

or when tracing an electrical circuit.

Table 5-1. Troubleshooting Chart

MALFUNCTION

PROBABLE CAUSE

CORRECTIVE ACTION

Does not raise but pump motor is
running.

Platform raises slowly

Does not raise but pump motor
not running.

Platform does not lower

Platform creeps downward under
load

a. Oil level too low.
b. Load heavier than capacity.

c. Filter is clogged.
d. Defective pump or motor.

a. Load heavier than capacity.

b. Lack of lubrication.
c. Defective rollers.
d. Defective pump.

e. Defective cylinder.
f.  Relief valve.

a. No electrical power.

b. Defective controls.
c. Defective pump motor.

a. Maintenance safety bar or obstruc-

tion blocking movement.
b. Defective lowering solenoid valve.
c. Defective controls.

a. External leak in hydraulic system.
b. Defective packing in cylinder.

c. Defective solenoid valve.
d. Defective check valve.
Defective relief valve.

Add oil to reservoir.

Refer to name plate for maxi-
mum load capacity.

Remove and clean.
Replace.

Refer to name plate for maxi-
mum load capacity.

Lubricate.
Replace.
Replace.
Overhaul cylinder.
Adjust or replace.

Check power source.

Repair as required.
Replace.

Correct condition.

Replace.
Repair as required.

Look for loose fittings in the hy-
draulic line. Repair fittings.

Look for oil on top of cylinder
packing. Overhaul cylinder.

Replace.
Replace.
Replace.




C & 0
o \M R T e
B m--..m ——
! : N R Y
[ Mr.ﬂx oot W R
<
[} e HM
. . 8l % ] b'ydoLomw oL
?‘%!o o - HM
78+ HOLOW O1
=B
18 31n01N2 0L
HM
n
n_- | I S B
= & : MHH,-:I-:HH”H,HHHHH-
S
MO ZH 09-1-AGLL
HM|  LNdNI
8| oy
hm | ;lw., 9 2 @
\ GOl | o R wH--{}7108 MOT0L
p | [ R
SR E i I R
e e
5 . [ - © _& 4
- PO N AU, oL <
- N/ ! Z
B s .8 B mmm
Q
0L
07 o

R5929

Figure 5-1. Electrical Box Wiring Schematic (24" Table)

(115V, Single Phase, 60 Hz)

5-2



BALDOR CONNECTIONS FOR 115V-1-60Hz

LEESON CONNECTIONS FOR 115V-1-60Hz

[ 2 4 &8 1 3 5 ¢ ¢l [ TT T3 T2 T4 T8 T6 |
| | | N l \E l
' ||‘-—-{ H 1]}——- Y H
| 5 ! ‘ !
i ! ! 1 E l L T ! [
GR WH BL WH BL GR WH BL T5 716
—_ FROM — FROM
3 CONDUCTOR CABLE START UP 3 CONDUCTOR CABLE START UP
l CAPACITOR CAPACITOR
|
MOTOR
WH BL WH BL GR
CONTACTOR BOX ASSY __J
! r——'lBL
i BL ﬁWH
| Sls Ll
| L 850 | |
! me
: BL
! START UP
; CAPACITOR!
] L3 T3
: e wH
I L T2 BL
i L1 T T GR
; S : TABLE TOP
| o7 o | DISABLE
: ' SWITCH
95 a6
| T I f- S
’--—-_-"‘-l-- —_——
E wH T U :
Me— | L : REAK WIRE FOR
aL ! DISABLE SWITCH I
I i / LIFT LIMIT
; SWITCH
T3 TZ_L Tt { BL T .
- = ; WH ]
bl Gl . | HAND HELD
4 - | CONTROL
( — ; v | CONTROL
i wH | | !
! 1D : DOWN E
] | ;
o : LOWERING :
| VALVE LRo :
GR | wH SOLENOID o Bt :
1
WH BL GR BL | RD ?;hR |
""ac |
INPUT WhHeme b
115V-1-60 Hz BL -t
GR-~--r
RD -===q==n

RSS30

Figure 5-2. Table Electrical Wiring Diagram (24/36/48/60" Tables)
(115V, Single Phase, 60 Hz)



BL D —

X1

=
I

N H

AA

BL

[ \
s
(Y YTV TV YT

X2
Wi % 3A
BL
At Lt L2 L3¢ 13
| 11T
i Q —_ —
a2t T TZ_I_TS 14_1—
_ 850
mF
L1 L2 *L3 =
| les To7 = (%F
X % < % v v
g6 (98 [ 1
T1 &7T2 T3 L
! :
T =
B D
! —
. TTTTTTYTYTS
98 33§ $d §a8%gr | wp
~ Vo ~— \_:f E
TO DISABLE Ok N 5 x '
SWITCH <2s S & 9
OPTIONAL 723 2% 5 9 &
i 3 S 3 =
~ S S
(e) N
95}
=
o)
—
o

R5931

Figure 5-3. Electrical Box Wiring Schematic (24" Table)
{230V, Single Phase, 60 Hz)



BALDOR CONNECTIONS FOR 230V-1-60Hz

LEESON CONNECTIONS FOR 230V-1- EOHz

35cc] [ T T2 T3 T4 18
-l : : j\lfﬁ |
—— l i
GlR V‘I’” B(L V‘!’” 5]’- R wH BL 75 8
e FROM . FROM
3 CONDUCTOR CABLE START UP 3 CONDUCTOR CABLE START UP
t CAPACITOR CAPACITOR
T
MOTOR
CONTACTOR BOX ASSY
WH BL WH BL GR
N !
Ha X1 [
H2 j
: ——8L
! [ ol 8L —4-; wH
| WSl e W w IGd] ]
wH 850 |
4+ | mF !
BL START UP !
CAPACITOR:
L3 Ta i
— i
L2 T2 J ‘iﬁsL
Li T GR -
I vt
. I ! P s I TABLE TOP
H 97 38 1] | DISABLE
= . ] by o) swiTcH
—H——— - Q————}- ----------------- RD===' tr----
ro====F-= ettt RD-======
I U
; oL Sl ‘ BREAK WIRE FOR —
‘ L wr | DISABLE SWITCH / LIFT LIMIT
] g i / SWITCH
BL
- ‘L = Q ; wH !
Ll I | HAND HELD
A A | . CONTROL FOOT
WH | up CONTROL
i i
0
; g : L DOWN
1 o | l
i o | LOWERING { RO
VALVE _E_LJ
GR | wH SOLENOID WH
WH Bl GR BL | RO —Gi'R
7TAc
INPUT
230V-1-60 Hz

R5932

Figure 5-4. Table Electrical Wiring Diagram (24/36/48/60" Tables)
{230V, Single Phase, 60 Hz)




R5933

BL

N
H4j C X1 i
2 < || >
7 v
BL
[ H3
H1 % X2
w D Q |28
BL
a1l L1 L24 L34 13
O -== L
- T T
a2l Tis T2+ T3 14_1_
L1 $12 13 o i
95 |97 ) i
2LEE ? |
96 Tsa
T1 372 ¢T3 i
i
= N
G (i |
o | i
4 O I T
ER 2338 |l Iz Sagd uP
Va - :
TO DISABLE Ok N ~
SWITCH [ <z 2 I
OPTIONAL 1123 @ E =~
U % Q =
g N = B
G
B
@]
)
o

Figure 5-5. Electrical Box Wiring Schematic (24" Table)

(230V, Three Phase, 60 Hz)




CONNECTIONS FOR 230V-3-60Hz
7

HINSERNENY

i
GR BL RD WH

illlA.J

I

MOTOR
WH RDBL GR
CONTACTOR BOX ASSY
N ‘
! He I X1 |
! K2
i |
i " 5L 1
; [ . x2 ’
; wH g A |
1 T ‘
: |
| 3 T3 :
: S8 +— wH —
! L2 T2 T RD
! L m L T
| o GR b : i TABLE TOP
i 97 98 | P 1 DISABLE
. Pove a1 SWITCH
: 95 9% T A
i —F ! [ ----Rp-t M4me-ed
| i ~ T e
i 5L IS — 1~ BREAK WIRE FOR ]
; RO | DISABLE SWITCH LIET LIMIT
| el ; swiT
! CH
i TsT 128 T | L i
i = = = & } WH J
]
i BA ozfow l\ |
: L/ - |
! WH
i : LOWERING
| VALVE
] i) ! L SOLENOID
i [} |
I ) ;
upP
GR | wH
WHRD BL GR BL | RD —L
e HAND HELD DOWN
g CONTROL :
230V-3-60 Hz 1 D
BL
WH
e
GR
L
i
|
VAN
FOOT
msess CONTROL

Figure 5-6. Table Electrical Wiring Diagram (24/36/48/60 Tables)
(230V, Three Phase, 60 Hz)



|
i BL
' ] H4§ g X1
| e
! ~—
(
i [, BL
N H3
!
! H1 X2 /
i WH 3A
| )
l
[ BL
|
! A1 Lie L2 L3¢ 13
| 11T
L TaT
! A2t T1y T29 T3t 14
!
L1 L2 L3 sm)
LS55 lii
9 {98
T1 T2 ¢T3
i
f facs) il
1
<o g
L Gl Tz §=ef
N
TO DISABLE S‘-:)}SE T = M
SWITCH Bs iR
OPTIONAL 11203 23 E 5
i 2 o 3
¥ g ° 9
o)
95}
2
Q
~ HH
] P
= .

R5935

Figure 5-7. Electrical Box Wiring Schematic (24" Table)
{460V, Three Phase, 60 Hz)

5-8




R5936

CONNECTIONS FOR 460V-3-60Hz
2 3 4 7 5 8 5 9]

e ot 7 e 2 8 o = 8 o e 4

MOTOR
‘_—_'_____..1
WHRDBL GR
CONTACTOR BOX ASSY
- i
H42 X1 i
M2 i
[ e BL
H1 x2
3A
- ?
BL
L3 e T3 wH—
2 T2 I RD
L1 T o .
e GR ! ¢ 1§ TABLE TOP
N N i : ! DISABLE
- ! - ﬂ l . E :LI -J: SWITCH
—H [ S R
= e I -
o ile— S ™ BREAK WIRE FOR 7
— RO I DISABLE SWITCH LIFT LIMIT
i SWITCH
T3 T2 Tt V Bt ; -
i Llo¢ * "
i L3 2 LI ‘
: L l
WH : :
i LOWERING
. . VALVE
5 ] j . SOLENOID
] | |
=) ,‘
GR WH ; ue
WHRD BL GR e HAND HELD
AC | CONTROL | | POWN
INPUT | | ]
460V-3-60 Hz Lro <! :
] -
WH :
e |
GR i
i
|

FOOT
CONTROL

Figure 5-8. Table Electrical Wiring Diagram (24/36/48/60" Tables)
(460V, Three Phase, 60 Hz)

5-9



R5937

KEY

Suction Filter, 100 mesh
Hydrautic Pump with built
in Check, Relief and
Soleniod Valves (item 4).
Electric Motor

Lowering Solenoid Valve
Lowering Flow Control Vaive
Hydraulic Cylinders (Qty
may be 1,2, 0r 3
depending on Capacity
and Model.

N -

b w

Figure 5-9. Hydraulic Schematic with Internal Flow Controi Valve

R5985

2

A o

-

3

| &

[OURR SO

[V SR

KEY

1 Suction Filter, 100 mesh

2 Hydraulic Pump with built
in Check, Relief and
Solencid Valves (item 4)

3 Electric Motor

4 Lowering Solenoid Valve

5 Lowering Flow Control Valve

6 Hydraulic Cylinders {Qty
may be 1,2, or3
depending on Capacity
and Maodel

5-10

Figure 5-10. Hydraulic Schematic with External Flow Control Valve




SECTION 6
HYDRAULIC SYSTEM SERVICING

6-1. SUCTION FILTER REPLACEMENT. 3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
WARNING: Improper operation of the lift table may further.
result in operator injury or load and/or
lift table damage. Refer to Section 3 for WARNING: Hydraulic system pressure must be re-
proper operational instructions. lieved before removing hydraulic sys-

tem components.

Refer to figure 6-1 or 6-2 and replace the suction filter 4. Place a suitable drain pan at the base of the it

foll : AR,
as follows table, underneath the hydraulic oil filter (6).
1. Raise the platform. 5. Remove hose clamp and hose (3) from nipple (8).
2. Swivel both maintenance safety bars down against 6. Remove filter assembly (6) from the reservoir and
the base. allow the reservoir to drain into the drain pan.
TOCYL 1
INLET ~_

TO PUMP

3 INLET
e

R5943

Figure 6-1. Hydraulic System (24" Table)



HYDR PANEL ASSY (REF)
SEE ORDER ENTRY FORM

//
ol
TO PUMP
INLET
R5944
Figure 6-2. Hydraulic System (36/48/60" Tables).
7. Remove adapter (7) and nipple (8) from filter (6) 1. Raise the platform.
8. Install nipple (8) and adapter (7) into the replace- 2. Swivel both maintenance safety bars down against
ment filter (6). the base.

9. Install filter assembly (6) into the reservoir.

10. Install hose and hose clamp (9) onto the nipple 3. Lower the platform until the safety bars contact the

end of the base and the platform does not lower any

11. Refer to Section 4, Planned Maintenance, for hy- further.
draulic oil fill and check procedures.
6-2. LOWERING SOLENOID VALVE. WARNING: Hydraulic system pressure must be re-

lieved before removing hydraulic sys-
tem components.
Ensure that al! electrical power is dis-
WARNING: Improper operation of the lift table may connected and locked out prior to per-
result in operator injury or load and/or forming any wiring service.
lift table damage. Refer to Section 3 for
proper operational instructions.

Refer to figure 6-3 and remove the lowering solenoid
valve from the pump assembly as follows:



.

T TNMAAAMAAMIAAA
—

m

l
|

R5956

|
\

10.

11,

Figure 6-3. Pump Assembly.

Label and disconnect the lowering solenoid valve
wiring harness.

Remove the large nut holding the solenoid coil onto
the valve spool.

Remove the coil from the valve spool.
Remove the valve spool from the pump assembly.

Install the replacement valve spool with lubricated
o-ting.

Install the replacement solenoid coil and retaining
nut.

Connect the solenoid valve wiring harness and turn
on electrical power.

Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.

6-3. LOWERING FLOW CONTROL VALVE.

NOTE: On newer units, the iowering flow control valve
is an internal part of the lift cylinder. Refer to lift
cylinder repair for removal of the flow control
valve.

On older units, the lowering flow control valve is located
between the end of the pump pressure hose and lift
cylinder. Refer to Figure 9-5 and remove the flow control
valve as foliows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.




3. Lower the platform until the safety bars contact the
end of the base and the piatform does not iower any
further.

WARNING: Hydraulic svstem pressure mustbere-
lieved before removing hydraulic sys-
tem components.

4. Disconnect the pump pressure hose at the lowering
flow control valve (14).

5. Remove the flow control valve (14) and connector
(1) from the lift cylinder fitting.

6. Assembly connector (1) onto the replacement flow
control valve (14) for installation.

7. Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.

6-4. PUMP ASSEMBLY REMOVAL.

A defective hydraulic pump must be replaced as a
complete unit.

6-4.1. Pump Assembly Removal (24" Table).

Refer to figure 6-4 and remove the pump assembly as
follows:

WARNING: Hydraulic system pressure mustbe re-
lieved before removing hydraulic sys-
tem components.

Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform unti! the safety bars contact the
end of the base and the platform does notlower any
further.

4. Drain the hydrautic oil reservoir into a suitable con-
tainer.

5. Label and disconnect the lowering solenoid valve
wiring harness (20) and drive motor wiring (2 & 3).

Remove clamp (12) and suction hose (13).
. Remove pressure hose from fitting (17).
. Remove limit switch (7) from pump mounting panel.

© o N O

. Remove four pump mounting panel boits and mo-
tor/pump assembly.

10. To separate the pump from the motor, remove the
four hex-head cap screws that connect the pump to
the motor end housing.

NOTE: When reassembling the pump to the motor,
always use a new gasket.

11. After reassembly, referto Section 7, Electrical Com-
ponents, for limit switch adjustment.

12. Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.

6-4.2. Pump Assembly Removal (36/48/60" Tables).

Refer to figure 6-5 and remove the pump assembly as
follows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Hydraulic system pressure must be re-
lieved before removing hydraulic sys-
tem components.

Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lowerany
further.

4. Drain the hydraulic oil reservoir into a suitable con-
tainer.

Remove nut and solenoid coil (11).
Remove clamp (15) and hose (16).
Remove pump pressure hose from fitting (10).

O N o v

Label and disconnect the drive motor wiring har-
ness (2).

8. Remove four hex-head screws, washers, lock-
washers, and hex nuts (6, 7, 8, & 9).
10. Remove the motor and pump assembly.

11. To separate the pump from the motor, remove the
four hex-head cap screws that connect the pump to
the motor end housing.

NOTE: When reassembling the pump to the motor,
always use a new gasket.

12. After reassembly, refer to Section 7, Electricai Com-
ponents, for limit switch adjustment.

13. Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.



R5945

Figure 6-4. Lift Table Panel Assembly (24" Table).




BOX MOUNT/GROUND

23—

r3 5
4
/ —
Ll
=
[ =
® @
@
) _—10
— 1
12
¢ 13

!
T

20/

corp CORD

R5947

1]

Ac b
INe CONTROL

11
19

[ o
// /16\15 14

)

18

Figure 6-5. Lift Table Panel Assembly (36/48/60" Tables)

6-5. LIFT CYLINDER REPAIR.

Reter to Section 8 for lift cylinder removal. Refer to
Figures 6-6 or 6-7 and repair the lift cylinder as follows:

CAUTION: To prevent damage, use proper pipe
clamp vise, the cylinder will be distorted if
the vise is tightened to much.

1. Secure lift cylinder assembly in a vise and remove
two hex-head cap screws (8), lock-washers (7), and
gland retainer (4).

Remove snap-ring (2).
Pull out cylinder-rod (3), gland (11), and piston (15).

M LN

Remove flow regulator valve (17) if equipped.
5. Remove lift cylinder tube (1) from vise.

CAUTION: To prevent damaging the finish on the
cylinder-rod, use proper pipe clamp vise
with non-marring jaws.

Secure cylinder-rod (3) in vise.

Remove gland nut (16) and piston (15).

Remove cylinder-rod (3) from vise.

© o NO

Remove gland (11) and gland retainer (4) from
cylinder-rod (3).

NOTE: Before reassembling the hydraulic lift cylinder,
it is recommended that the wear-rings (9, 14),

6-6

ring-wiper (10), o-ring (12), seal (13), and
gland-nut (16) be replaced.

10. install new o-ring {12), seal (13), and wear-ring (14)

in piston (15).

11. Install new wear-ring (2) and ring-wiper (10) in

gland (11).

12. Install gland retainer (4) and gland (11) fully onto

cylinder-rod (3).

CAUTION: To prevent damaging the finish on the

cylinder-rod, use proper pipe clamp vise
with non-marring jaws.
13. Secure cylinder-rod (3) is vise.

14. Install piston (15) and new gland nut (16).

CAUTION: To prevent damage, use proper pipe
clamp vise, the cylinder will be distorted if
the vise is tightened to much.

15. Install flow regulator vaive (17) if equipped.

16. Lubricate inside the lift cylinder tube (1) with clean

hydraulic oil and install cylinder-rod assembly.
17.

h
lock-wash-

Install snap-ring (2), aland retainer (4),
ers (7), and hex-head cap screws (8).

18. Remove cylinder assembly from vise.



R5957

‘ .
Nyt \ 10
27 k" 9
15 \ " ;
11 7
13
14

Figure 6-6. Lift Cylinder with Internal Flow Regulator

RS988

Sva
s A2

&7

(L

11 7

Figure 6-7. Lift Cylinder without Internal Flow Regulator

6-7



NOTES



SECTION 7
ELECTRICAL COMPONENTS

7-1. HYDRAULIC PANEL ASSEMBLY REMOVAL. WARNING: Improper operation of the lift table may
4. . biv R I (24" Ta- result in operator injury or load and/or
;,Jl:le)? Hydraulic Panel Assembly Removal ( 2 lift table damage. Refer to Section 3 for

proper operational instructions.
Hydraulic system pressure must be re-
lieved before removing hydraulic sys-
tem components.

Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

Refer to figure 7-1 and remove the hydraulic panel
assembly as follows:

1. Raise the platform.

3 TO PUMP
INLET
P

R5943

Figure 7-1. Hydraulic System (24" Table)

7-1



2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Drain the hydraulic ol reservoir into a suitable con-
tainer.

5. Label and disconnect the iowering solenoid valve
wiring harness and drive motor wiring.

6. Remove the oil suction hose (10) and clamp (9)
from the pump.

7. Remove pressure hose (11) from pump outlet fit-
ting.

8. Remove limit switch from pump mounting panel.

9. Remove the hydraulic panel assembly by removing
four hex-head cap screws (5), lock-washers (3),
and hex-nuts (4).

10. After reassembly, refer to this section for limit switch
adjustment.

11. Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.

7-1.2. Hydraulic Panel Assembly Removal (36/48/60"
Tables).

Refer to figure 7-2 and remove the hydraulic panel
assembly as follows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Hydraulic system pressure mustbe re-
lieved before removing hydraulic sys-
tem components.

Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Drain the hydraulic oil reservoir into a suitable con-
tainer.

5. Remove six screws, lock-washers, and the electri-
cal box cover.

6. Label and disconnect the AC-electrical wiring and
control electrical wiring at the hydraulic pane! as-
sembly box.

=~

Remove clamp (9) and suction hose (10) from the
pump.

8. Remove pressure hose (11) from the pump outlet
fitting.
9. Remove the hydraulic panel assembly by removing

four hex-head cap screws (5), lock-washers (3),
and hex nuts (4).

10. Afterreassembly, refer to this section for limit switch
adjustment.

11. Refer to Section 4, Planned Maintenance, for hy-
draulic oil fill and check procedures.

7-2. LIFT LIMIT SWITCH REMOVAL.

7-2.1. Lift Limit Switch Removal (24" Table).

Refer to figure 7-3 and remove the lift limit switch as
follows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Remove screws and cover from the electrical box
assembly.

5. Label and disconnect the lift limit switch wires.

6. Remove wire ties (21) securing the limit switch
wiring harness.

7. Loosen the strain relief clamp and remove the limit
switch wiring harness from the contactor box.

8. Remove lift limit switch (9) by removing two hex-
head cap screws (23), lock-washers (24), washers
{25), and hex-nuts (26).

9. After reassembly, refer to this section for lift limit
switch adjustment.



HYDR PANEL ASSY (REF)
SEE ORDER ENTRY FORM

=
TO PUMP
INLET

4 10

R5944 3~

Figure 7-2. Hydraulic System (36/48/60" Tables)

7-2.2. Lift Limit Switch Removal (36/48/60" Tables). 3. Lower the platform until the safety bars contact the
. h
Refer to figure 7-4 and remove the lift limit switch as feunr(tihc;frthe base andthe platiorm does not lower any

follows:
4. Remove screws and cover from the electrical box

WARNING: Improper operation of the lift table may assembly.
result in operator injury or load and/or _ S .
lift table damage. Refer to Section 3 for 5. Label and disconnect the lift fimit switch wires.
proper operational in.structions.- ) 6. Remove the strain relief clamp and the limit switch
Ensure that all electrical power is dis- wiring harness from the contactor box.

connected and locked out prior to per-

forming any wiring service. 7. Remove lift limit switch (26) by removing two hex-

head cap screws (6), washers (7), lock-washers

1. Raise the piatform. (8), and hex-nuts (9).
2. Swivel both maintenance safety bars down against 9. After reassembly, refer to this section for lift limit
the base. switch adjustment.



R5946

Figure 7-3. Lift Table Panel Assembly (24" Table)




Woo~N®

26

R5947

\ \ !
& 3 \
R
s
s
sl @ [e)
IS
-] @ @
23| 10
29 - 1
12
el S ():
21_\ @I S
. 2 13
20/AC L 19 14
LINE CONTROL 1 15
corp CORD 19 16
18- |
17+

Figure 7-4. Lift Table Panel Assembly (36/48/60" Tables)

7-3. LIFT LIMIT SWITCH ADJUSTMENT.

At times it is necessary to change vertical trave! so that
the platform top levels with a surrounding surface or
structure. By adjusting the limit switch components,
vertical travel can be changed by about six inches. To
adjust the lift limit switch, refer to figure 7-5 and adjust
the limit switch as follows:

WARNING:

Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for

proper operational instructions.

1. Raise the platform to the desired height.

2. Position jack stands or blocking underneath lift table
to prevent injury during the following adjustments.

3. Loosen hex nut.

4. Position arm and roller flat against base activator

plate.

5. Press lever against switch until switch is fully de-

pressed.

6. While holding arm and lever in position, tighten

hex-nut.

7. Remove jack stands or blocking and operate table
normally through a complete lift and lower cycle to

check table height. Adjust as necessary.

HEX NUT

R5938

ARM

ROLLER

Figure 7-5. Lift Limit Switch Adjustment

7-5




7-4. ELECTRICAL BOX REMOVAL.
7-4.1. Electrical Box Removal (24" Table).

The electrical box is mounted to the upper cross-brace
frame. Refer to figures 9-3, 9-6, and 9-8 for identification
of parts and assemblies. Remove the electrical box as
follows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Remove six screws and the electrical box cover.

5. Label and disconnect wiring harnesses for the lift
limit switch, lowering solenoid valve, pump drive
motor, AC-electrical, and lift controls.

6. Remove the strain relief clamps and the wiring
harnesses from the electrical box.

7. Remove the electrical box by removing two hex-
head cap screws from the back of the box.

7-4.2. Electrical Box Removal (36/48/60" Tables).

The electrical box is mounted with the pump drive motor
on the hydraulic/electrical panel assembly. Refer to fig-
ures 9-4, 9-7, and 9-9 for identification of parts and
assemblies. Remove the electrical box as follows:

WARNING: Improper operation of the lift table may
result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

1. Raise the platform.

2. Swivel both maintenance safety bars down against
the base.

3. Lower the platform until the safety bars contact the
end of the base and the platform does not lower any
further.

4. Remove six screws and the electrical box cover.

5. Label and disconnect wiring harnesses for the lift
limit switch, lowering solencid valve, pump drive
motor, AC-electrical, and lift controls.

6. Remove the strain relief clamps and the wiring
harnesses from the electrical box.

7. Remove the electrical box by removing two hex-
head cap screws, lock-washers, and hex-nuts from
the back of the box.

7-5. ELECTRICAL BOX DISASSEMBLY.

7-5.1. Electrical Box Disassembly (24" Table, 115V,
Single Phase, 60Hz).

Refer to Figure 9-8 for identification of parts and disas-
semble the electrical box as foliows:

1. Label and disconnect wiring/terminal rings for the
overload relay (30}, AC-contactor (31), and capaci-
tor.

2. Using a screwdriver, pry the tab on the overload
relay (30) and AC-contactor (31) and remove from
the mounting rail (7). Refer to Figure 7-6 and 7-7.

3. Separate overload relay (30) and AC-contactor
(31).

4. Remove the screws (5) and lock-washers (6) which
fasten mounting rail (7). Remove the mounting rail.

5. Lift and remove the capacitor.

8. After reassembly adjust the overload relay setting
to 22 Amps.

7-5.2. Electrical Box Disassembly (36/48/60" Table,
115V, Single Phase, 60Hz).

Refer to Figure 9-9 for identification of parts and disas-
semble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (24), AC-contactor (21), and capaci-
tor.

2. Using a screwdriver, pry the tab on the overload
relay (24) and remove the relay from the mounting
rail. Refer to Figure 7-6.

3. Remove the screws (33) and lock-washers (32)
which fasten mounting rail (34). Remove the mount-
ing rail.

4. Remove screws (29), lock washers (26) and wash-
ers (28). Remove AC-contactor (21).

5. Lift and remove the capacitor.

6. After reassembly adjust the overload relay setting
to 22 Amps.



-

T

)

]

@)
-
Q
4
:
2
@)
2
=
>
o
o
O
-
14
w
2
o
Q
2
w
o
o]
1G]
u
[92]
=

RELEASE THERMAL RELAY FROM DIN RAIL.

F

R5986

Overload Relay

.

6

Figure 7

7-7



i A 2 ]

\ USE SCREWDRIVER TO PRY TAB OUTWARD TO
/ RELEASE THERMAL RELAY FROM DIN RAIL.

\ ' O
=] giesil
= e B il

R5987 j

Figure 7-7. AC-Contactor (24" Tables Only)

7-8




7-5.3. Electrical Box Disassembly (24" Table, 230V,
Single Phase, 60Hz).

Refer to Figure 9-10 for identification of parts and dis-
assemble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (32), AC-contactor (33), transformer
(5), and capacitor.

2. Using a screwdriver, pry the tab on the overload
relay (32) and AC-contactor (33) and remove from
the mounting rail (13). Refer to Figure 7-6 and 7-7.

3. Separate overload relay (32) and AC-contactor
(33).

4. Remove the screws (12) and lock-washers (11)
which fasten mounting rail (13). Remove the mount-
ing rail.

5. Remove screws (6), lock washers (8) and washers
(7) and remove transformer (5).
6. Lift and remove the capacitor.

7. After reassembly adjust the overload refay setting
to 11 Amps.

7-5.4. Electrical Box Disassembly (36/48/60" Table,
230V, Single Phase, 60Hz).

Refer to Figure 9-11 for identification of parts and dis-
assemble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (25), AC-contactor (22), transformer
(4) and capacitor.

2. Using a screwdriver, pry the tab on the overload
relay (25) and remove the relay from the mounting
rail. Refer to Figure 7-6.

3. Remove the screws (34) and lock-washers (33)
which fasten mounting rail (35). Remove the mount-
ing rail.

4. Remove screws (30), lock washers (27) and wash-
ers (29). Remove AC-contactor (22).

5. Remove screws (26), lock washers (27) and wash-
ers (29). Remove transformer (4).

6. Lift and remove the capacitor.

7. After reassembly adjust the overload relay setting
to 11 Amps.

7-5.5. Electrical Box Disassembly (24" Table, 230V,
Three Phase, 60Hz).

Refer to figures 9-12 for identification of parts and
disassembie the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (31), AC-contactor (32), and trans-
former (5).

2. Using a screwdriver, pry the tab on the overload
relay (31) and AC-contactor (32) and remove from
the mounting rail (13). Refer to Figure 7-6 and 7-7.

3. Separate overload relay (31) and AC-contaCtor
(32).

4. Remove the screws (12) and lock-washers (11)
which fasten mounting rail (13). Remove the mount-
ing rail.

5. Remove screws (8), lcck washers (6) and washers
(7). Remove transformer (5).

6. After reassembly adjust the overload relay setting
to 5 Amps.

7-5.6. Electrical Box Disassembly (36/48/60" Table,
230V, Three Phase, 60Hz).

Refer to figures 9-13 for identification of parts and
disassemble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (25), AC-contactor (21), and trans-
former (4).

2. Using a screwdriver, pry the tab on the overload
relay (25) and remove the relay from the mounting
rail (34). Refer to Figure 7-6.

3. Remove the screws (33) and lock-washers (32)
which fasten mounting rail (34). Remove the mount-
ing rail.

4. Remove screws (29), lock washers (26) and wash-
ers (28). Remove AC-contactor (21).

5. Remove screws (35), lock washers (26) and wash-
ers (28). Remove transformer (4).

6. After reassembly adjust the overload relay setting
to 5 Amps.

7-5.7. Electrical Box Disassembly (24" Table, 460V,
Three Phase, 60Hz).

Refer to figures 9-14 for identification of parts and
disassemble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (33), AC-contactor (32), and trans-
former (5).

2. Using a screwdriver, pry the tab on the overload
relay (33) and AC-contactor (32) and remove from
the mounting rail (13). Refer to Figure 7-6 and 7-7.

3. Separate overload relay (33) and AC-contactor
(32).

7-9



4. Remove the screws (12) and lock-washers (11)
which fasten mounting rail (13). Remove the mount-
ing rail.

5. Remove screws (8), lock washers (6) and washers
(7). Remove transformer (5).

6. After reassembly adjust the overload relay setting
to 2.6 Amps.

7-5.8. Electrical Box Disassembly (36/48/60" Table,
460V, Three Phase, 60Hz).

Refer to figures 9-15 for identification of parts and
disassemble the electrical box as follows:

1. Label and disconnect wiring/terminal rings for the
overload relay (24), AC-contactor (20), and trans-
former (4).

2. Using a screwdriver, pry the tab on the overload
relay (24) and remove the relay from the mounting
rail (34). Refer to Figure 7-6.

3. Remove the screws (33) and lock-washers (32)
which fasten mounting raif {(34). Remove the mount-
ing rail.

4. Remove screws (29), lock washers (26) and wash-
ers (28). Remove AC-contactor (20).

7-6.

. Remove screws (25), lock washers (26) and wash-

ers (28). Remove transformer (4).

After reassembly adjust the overload relay setting
to 3 Amps.

HAND HELD SWITCH ASSEMBLY REMOVAL.

Refer to figure 7-8 and remove the hand held switch
assembly as follows:

WARNING: Improper operation of the lift table may

1.
2.

3.

result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

Raise the platform.

Swivel both maintenance safety bars down against
the base.

Lower the piatform until the safety bars contact the
end of the base and the platform does notlower any
further.

1
2 4
3 /
. D 7
7 L
TN N
T T ‘
o T
75959

Figure 7-8. Hand Held Switch Assembly

7-10



N o g kA

Remove two screws (7) and cover (8).
Label and disconnect terminal rings (5).
Remove strain relief bushing (6).

Remove control cable (10) from switch assembly

(4).

. Raise the platform.

. Swivel both maintenance safety bars down against

the base.

. Lower the platform until the safety bars contact the

end of the base and the platform does not lower any
further.

7-7. FOOT SWITCH ASSEMBLY REMOVAL. )
4. Remove mounting hardware from plate (4).

Refer to figure 7-9 and remove the foot switch assembly
as follows: 5. Remove strain relief clamp (5).

WARNING: Improper operation of the lift table may 6. Remove screws (6) and cover (7).

result in operator injury or load and/or
lift table damage. Refer to Section 3 for
proper operational instructions.
Ensure that all electrical power is dis-
connected and locked out prior to per-
forming any wiring service.

. Label and disconnect terminal rings and wire nut

(8).

. Remove control cable (9) from foot switch assembly

(2 or 3).

7-11



CONTROL BOX - REF

COVER REMQVED

TO
AC SOURCE

R5%40

Figure 7-9. Foot Switch Assembly

7-12



SECTION 8
ELEVATION SYSTEM SERVICING

8-1. LIFT CYLINDER REMOVAL. 4. Drain the hydraulic oil reservoir into a suitable con-

The removal of lift cylinders is dependent upon the tainer.

model, size, and configuration of the lift table. Lift tables 5. Remove pressure hoses and connector (1, 14).
are available with one, two, or three cylinders. Refer to 6. Remove any tube assemblies (9, 10, 11, 13).
figure 8-1 and remove the lift cylinders as follows: - i
7. Remove hex-head bolts (15} and jam-nuts (16).

WARNING: Improper operation of the lift table may :

result in operator injury or load and/or 8. ?Ve?r?;e (S_;;Cket head cap screws (6) and lock-

lift table damage. Refer to Section 3 for ashers 7).

proper operational instructions. 9. Support cylinders to prevent tipping or falling while

Hydraulic system pressure must be re- completing remainder of removal procedures.

lieved before removing hydraulic sys- 10. Remove set-screws (17) and cylinder shatft (5).

tem components. .
11. Remove cylinders (4) from base assembly.

1. Raise the platform. 12. Remove all adapters (8), plugs (3), and fittings (2,
2. Swivel both maintenance safety bars down against 12) for installation into replacement cylinders.
the base.

-2. ION SYSTEM.
3. Lower the platform until the safety bars contact the 8-2. ELEVATION SY
end of the base and the platform does not lower any Refer to figure 9-2 for part identification and replace-
further. ment parts for elevation system components.



TO PUMP

_.
L «Ze&:mmmnm

T~

3
SINGLE CYLINDER PLUMBING

4 \g
4

4

11 10
THREE CYLINDER PLUMBING

@44

B
il

8

-

7
5
8

s

n

TWO CYLINDER PLUMBING

8-2

Figure 8-1. Lift Cylinder Installation




SECTION 9
ILLUSTRATED PARTS BREAKDOWN

Following is an illustrated parts breakdown of assemblies and parts associated with the Lift Table.

9-1



SERIAL NO.

LOCATION
5
4
3
R5871
Figure 9-1. Decals and Paint
INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— 506026 * | DECALKIT 1 5 056658 .WARNING 2
1 | 056657 | .WARNING 2 6 |076104 [ STRIPE TAPE AR
2 | 056656 |.DANGER 2 7 |056663 | WARNING 2
3 |056661-01|.CAUTION, 115V, 1G, 60HZ 2 8 |081331A | NAME PLATE 1
3 | 056661-02| . CAUTION, 230V, 1@, 60HZ 2 9 |066050 | SCREW 4
3 | 056661-03 | . CAUTION, 230V, 3@, 60HZ 2 — | 055824 | BLUE TOUCH-UP PAINT
3 | 056661-04 | . CAUTION, 480V, 3@, 60HZ 2 — 1908082 | YELLOW TOUCH-UP PAINT
4 1056655 |.DANGER 1

* DO NO USE DECAL 056660 CONTAINED IN DECAL KIT 506026
UNLESS LIFT TABLE IS EQUIPPED WITH “TIP UP* TOP OP-
TION.

9-2



NOTES

9-3



R5842

Figure 9-2. Elevation System

9-4



LIFT TABLE (INCHES)

24 36 48 60
INDEX PART PART PART PART NO.

NO. PART NAME NO. NO. NO. NO. REQD.

-_ LIFT TABLE ASSY 506070 506030 506040 506050 1
1 BASE-WELDMENT 506003-07 506003-05 506003-04 506003-06 1
2 PIN-WELDMENT 506014-01 506014-01 506014-01 506014-01 4
3 SCREW, HD 1/4-20 X1/2 063495 063495 063495 063485 4
4 WASHER-LOCK, SPLIT, 1/4 077209 077209 077209 077209 4
5 BEARING-SLEEVE 052958-01 052958-01 052958-04 052958-04 4
6 ARM-WELDMENT, OUTER 506008-06 506008-01 506008-04 506008-05 1
7 SHAFT-PIVOT 404071-01 404071-01 404071-02 404071-02 1
8 SHAFT-CYLINDER 404068-01 404068-01 404068-02 404068-02 1
9 BAR, SAFETY 404067-03 404067-01 404067-02 404067-02 2

10 SCREW CAP, HEX, FLT, 069716 069716 069716 069716 2

1/2-13X11/4

11 SCREW-HEX CAP, 1/2-13 X 11/2 064708 064708 064709 064709 2

12 NUT, HEX, JAM, 1/2-13 059537 059537 059537 059537 2

13 CAM FOLLOWER 051238 051238 051238 051238 4

14 NUT-LOCK, THIN, 7/8-14 058130 059130 059130 059130 2

15 FITTING-GREASE, 3/16DR, 025713 025713 025713 025713 5

W/CHK

16 ARM-WELDMENT, INNER 508055-01 508005-01 506010-02 506047-01 1

17 SPACER-ROLLER 404047 404047 404047 404047 AR

18 SCREW-SET, 5/16-18 X 3/8 073480 073480 073480 073480

18 BEARING, SLEEVE 052958-03 052958-03 052958-03 052958-03




2
TO PUMP

3- INLET
/

R5543

Figure 9-3. Hydraulic System (24" Tabie)

INDEX{ PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
1 404069 PLATE, ACTIVATOR, STANDARD 1 7 1026504 REDUCING BUSHING 1/2 TO 1
2 1069480 MACH. SCREW-PHILLIPS, 2 3/8 PTR
FLAT-HD 8 026128 NIPPLE, HOSE 3/8 1
3 1077209 WASHER-LOCK, SPLIT, 1/4 8 9 1056110 CLAMP HOSE, SCREW TYPE 2
4 1059421 NUT-HEX, 1/4-20 6 10 | 308800 HOSE-LP, RUBBER .806 .625 AR
S {063478 SCREW-HEX CAP, 1/4-20 X 3/4 6 11 506033-06 | HOSE ASSEMBLY, HYDRAULIC 1
6 035114 FILTER 1 12 076701 VENT-3/8 NPT 1




HYDR PANEL ASSY (REF)
SEE ORDER ENTRY FORM

\\\
™~
P
TO PUMP
INLET
R5944
Figure 9-4. Hydraulic System (36/48/60" Tables)
INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
1 4040869 PLATE, ACTIVATOR, STANDARD 1 9 056110 CLAMP HOSE, SCREW TYPE 2
2 1069480 MACH. SCREW-PHILLIPS, 2 10 308900 HOSE-LP, RUBBER .906 .625 AR
FLAT-HD 11 506033-01*HOSE ASSY (36" LIFT) 1
3 077209 WASHER-LOCK, SPLIT, 1/4 7 11 506033-02*HOSE ASSY (48" LIFT) 1
4 1059421 NUT-HEX, 1/4-20 7 11 506033-03#|HOSE ASSY (36" LIFT) 1
5 063478 SCREW-HEX CAP, 1/4-20 X 3/4 4 1 506033-04#|HOSE ASSY (48" LIFT) 1
6 |035114 FILTER 1 11 506033-05#/HOSE ASSY (60" LIFT) 1
7 1026504 REDUCING BUSHING 1/2 TO 1 12 | 056139 CLAMP 1
3/8 PTR 13 | 076701 VENT-3/8 NPT 1
8 |026128 NIPPLE, HOSE 3/8 1

* USED WITH LIFT CYLINDER 505618.
# USED WITH LIFT CYLINDER 506049.

9-7



O PUMP

———

l ZMZ TR

SINGLE CYLINDER \@\
8
\'/w

TWO CYLINDER PLUMBING

THREE CYLINDER PLUMBING

R5541

Figure 9-5. Lift Cylinder Instaliation

9-8



LIFT CYLINDER (INCHES)

24 36 48 60
INDEX PART PART PART PART NO.
NO. PART NAME NO. NO. NO. NO. REQD.
1 CONNECTOR, MALE, 026912 026812 026912 026912 1
3/8 NPT X 3/8 JIC
2 ADAPTER, 90 DEGREE ELBOW 025128 025128 025128 025128 1
3 PLUG, O-RING-TYPE, 9/16-18 026309 026309 0263098 026309 AR
4 CYLINDER (SEE FIG.9-17A & 3-17B) — — — — REF
5 SHAFT-CYLINDER 404068-01 404068-01 404068-02 404068-02 1
6 SOCKET HD CAP SCREW 065605 065605 065605 065605 AR
7 WASHER-LOC, SPLIT, 3/8 077117-04 077117-04 077117-04 077117-04 AR
8 ADAPTER 026922 026922 026922 026922 AR
9 TUBE ASSEMBLY, DUAL 506073 506018 506018 506018 AR
10 TUBE ASSEMBLY, RH — — 506020 506020 1
11 TUBE ASSEMBLY, MID. — —_ 506021 506021 1
12 TEE, UNION, JiC 37 — — 027109 027109 1
13 TUBE ASSEMBLY, LH — — 506019 5060189 1
14* FLOW CONTROL VALVE (2.0 GPM) — 048159-01 048159-01 — 1
14* FLOW CONTROL VALVE (3.0 GPM) — 048159-03 048159-03 — 1
14* FLOW CONTROL VALVE (3.5 GPM) — — 048159-01 — 1
15* CONNECTOR — 026109 026109 — 1

USED WITH LIFT CYLINDER 505618




R5946

CE R

/
]

7

20 i
19 ,' .
2< 22 18

\Q— g

g | I
© ©
@) (®)
& ®)

9-10

Figure 9-6. Lift Table Panel Assembly (24" Table)




LIFT TABLE PANEL ASSY (24" Table).(VOLTS)

115V-1 PHASE

230V-1 PHASE

230V-3 PHASE

460V-3 PHASE

INDEX PART PART PART PART NO.
NO. PART NAME NO. NO. NO. NO. REQD.
1 BOX ASSY, ELECTRICAL 506074-01 506074-02 506074-03 506074-04 1
2 NUT-WING, WIRE CONNECTOR 005429 005429 005429 005429 AR
3 CONNECTOR-WIRE, FIXED SPRING}| 005460 005460 05460 005460 AR
4 MOTOR-AC, 1.5 HP 016420 016420 016421 016421 1
5 PANEL, HYDRAULIC 404110 404110 404110 404110 1
6 HOSE-LP, RUBBER 308900 308900 308900 308900 1
7 BRACKET-MOUNTING, SWITCH 404070 404070 404070 404070 1
8 RELIEF-STRAIN 005405 005405 005405 005405 2
9 SWITCH-LIMIT 020703 020703 020703 020703
10 NiPPLE-HOSE 026128 026128 026128 026128 1
11 ELBOW-FEMALE, ADAPTER 025540 025540 025540 025540 1
12 CLAMP-HOSE, SCREW TYPE 056110 056110 056110 056110 1
13 STREET-ELBOW, 3/8 NPT, 026711 026711 026711 026711 1
90 DEGREE
14 WIRE TIE, NYLON, 8" 056113 056113 056113 056113 5
15 PUMP ASSY. 1/4 GEAR 506042-01 506042-01 506042-01 506042-01 1
15 PUMP ASSY. 3/8 GEAR 506042-02 506042-02 506042-02 506042-02 1
16 ADAPTER-REDUCING, 3/4 TO 1/4 025124 025124 025124 025124 1
17 ELBOW-MALE, 3/8 X 1/4 JIC 025517 025517 025517 025517 1
18 TUBING 1/4 SHRINK, BLACK 010612 010612 010612 010612 AR
19 CONTACT-SOCKET 005627 005627 005627 005627 2
20 HOUSING-SOCKET 005648 005648 005648 005648 1
21 WIRE TiE, NYLON, 4" 056111 056111 056111 056111 2
22 RELIEF-STRAIN 005414 005414 005405 005405 1
23 SCREW-HEX CAP, 1/4-20 X 3/4 063478 063478 063478 063478 6
24 WASHER-LOCK, SPLIT, 1/4 077209 077209 077209 077209 6
25 WASHER 077031 077031 077031 077031 6
26 NUT-HEX, 1/4-20 059421 059421 059421 059421 6
27 RELIEF - STRAIN 005405 005405 _ —_— 1

9-11




R5947

23\

waly

80X MOUNTIGROUND
{DE3420 REF)

19

AC -
LINE CONTROL 1
corp CORD

17

W~

9-12

Figure 9-7. Lift Table Panel Assembly (36/48/60" Tables)




LIFT TABLE PANEL ASSY (36/48/60" Tables) (VOLTS)

115V-1 PHASE| 230V-1 PHASE 230V-3 PHASE 460V-3 PHASE
INDEX PART PART PART PART NO.
NO. PART NAME NO. NO. NO. NO. REQD.

1 BOX ASSY, ELECTRICAL 506024-01 506024-02 506024-03 506024-04 1
2 RELIEF-STRAIN 005414 005414 005405 005405 1

3 NUT-WING, WIRE CONNECTOR 005429 005429 005429 005429 AR

4 CONNECTOR-WIRE, FIXED SPRING | 005460 005460 005460 005460 AR
5 MOTOR-AC, 1.5 MHP 016420 016420 016421 016421 1
6 SCREW-HEX CAP, 1/4-20 X 3/4 063478 063478 063478 063478 6
7 WASHER 077031 077031 077031 077031 6
8 WASHER-LOCK, SPLIT, 1/4 077209 077209 077209 077209 8
9 NUT-HEX, 1/4-20 059421 059421 059421 059421 8
10 ELBOW-MALE, 3/8 X 1/4 JIC 025517 025517 025517 025517 1
11 PUMP ASSY., 1/4 PUMP GEAR 506042-01 506042-01 506042-01 506042-01 1
11 PUMP ASSY.,, 3/8 PUMP GEAR 506042-02 506042-02 506042-02 506042-02 1
12 ELBOW-FEMALE ADAPTER 025540 025540 025540 025540 1
13 NIPPLE-HOSE 3/8 026109 026109 026108 026109 1
14 ELBOW 90 DEGREE 3/8 025505 025505 025505 025505 1
15 CLAMP-HOSE, SCREW TYPE 056110 056110 056110 056110 1
16 NIPPLE-HOSE 3/8 026128 026128 026128 026128 1
17 HOSE-LP, RUBBER 308900 308900 308900 308900 1
18 ADAPTER-REDUCING, 3/4 TO 1/4 025124 025124 025124 025124 1
19 RELIEF-STRAIN 005405 005405 005405 005405 2
20 PANEL, HYDRAULIC 404063 404063 404063 404063 1
21 WIRE TIE, NYLON, 8" 056113 056113 056113 056113 1
22 TERMINAL-RING, 3/16, 16GA 021203 021203 021203 021203 1
23 CONTACT-SOCKET 005627 005627 005627 005627 1
24 SCREW-HEX CAP.1/4-20 X 1 063480 063480 063480 063480 2
25 BRACKET-MOUNTING, SWITCH 404070 404070 404070 404070 1
26 SWITCH-LIMIT 020703 020703 020703 020703 1
27 RELIEF-STRAIN 005405 005405 — — 1

9-13




- ﬁ/
S -] o I o
18
—19 ,
© ﬁ/
32 i Eé\ .
t K T/B
d : — | ©
29 e, |
Qj\\ 9, 10
10, 27, 28 )
25
- 15
22
21
TO LOW. SOL.
16 TO MOTOR
To SWITCH (CAPACITOR) —
, y CONTROLS ¥
ol TO MOTOR
AC SOURCE

R5948

Figure 9-8. Electrical Box Assembly (24" Table)
(115V, Single Phase, 60 Hz)

8-14




INDEX

INDEX| PART NO. PART NO.
NO. NO, PART NAME REQD. NO. NO. PART NAME REQD.
- 506074-01 | BOX ASSY, ELECTRICAL 1 15 1004724 CORD, 2 COND, 16 GA AR

(24" Table) (115V, SINGLE 16 1004732 CORD, 3 COND, 10 GA AR
PHASE, 60HZ) 17 021236 TERMINAL-RING NO. 6, 16 GA 2
1 404105 COVER 1 18 | 009504 FUSE-HOLDER, IN-LINE 1
2 {506057 BOX-WELDMENT, ELECTRICAL 1 19 1008918 FUSE-3 AMP 1
3 059850 CLINCH-NUT 10-32 3 20 1021252 TERMINAL, INSUL, 1/4 SPADE 2
4 1059952 CLINCH-NUT 2 21 005647 CONNECTOR-PIN 1
5 1070482 SCREW, PH RD HD, 8-32 2 22 1005626 CONTACT-PIN 2
6 | 077205 WASHER-LOCK, SPLIT, 8-32 2 25 1021237 TERMINAL-RING AR
7 1404065 MOUNTING RAIL 1 26 [021203 TERMINAL-RING-3/16, 16GA AR
8 | 0598936 NUT, SPEED-TYPE 4 27 071385 TRUSS, HD PH, 10-32 X 5/8 1
9 072407 SCREW-SHT MET, #10 B X 3/4 4 28 (077032 WASHER-3/16 X 1/2 X 13GA 1
10 | 077207 WASHER-LOCK, SPLIT, #10 5 29 | 023000 WIRE, 16 GA, WHITE AR
11 005414 RELIEF-STRAIN 2 30 |008924-04 | RELAY-OVERLOAD, 17-26A . 1
12 1005405 RELIEF-STRAIN 2 31 006003 AC-CONTACTOR 1
13 ] 059951 NUT-CLINCH, 1/4-20 2 32 1005460 CONNECTOR-WIRE NUT 3
14 1004733 CORD, 4 COND, 18 GA AR

9-15




1 o) o — 7 °
—u >
-4 & TO MOTOR
34 36 (CAPACITOR)
32,33 /
|t [ L it A
san B WI('E ’ __~TOMOTOR
3 22 : %55
. = 10
10| i
% e =
' =12
L L35
: 21~ \
=1 10, 20— ‘ 6 (2) WIRES
AT TR e / FROM LOW. SOL.
26, 28, 30 T i = |
i 25 12— 17 |
s 26 e 70 CUTOUT
ELE D¢ SWITCH
O O
M3 g
TO
CONTROLS

| -
’ M

TO
AC SOURCE

R55949

Figure 9-9. Electrical Box Assembly (36/48/60" Tables)
(115V, Single Phase, 60 Hz)

9-16



INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— | 506024-01 | BOX ASSY, ELECTRICAL 1 20 {021203 SCREW, TERMINAL-RING, 3/16, 3

(36/48/60" TABLES) (115V, 16 GA
SINGLE PHASE, 60HZ) 21 006006 CONTACTOR, AC 1
1 506017 BOX 1 22 1023011 WIRE, 10 GA, STRANDED, BLACK! AR
2 |404064 COVER 1 23 | 023036 WIRE, 10 GA, STRANDED, WHITE | AR
3 | 009504 HOLDER-FUSE, IN-LINE 1 24 1008924-04 | RELAY-OVERLOAD, 17-26A 1
4 1008919 FUSE-3 AMP 1 25 1071376 SCREW-TRUSS, #10-32 X 1/2 6
5 (005414 RELIEF-STRAIN 3 26 1077207 WASHER-LOCK, SPLIT, #10 8
6 |004724 CORD, 2 COND, 16 GA AR 27 1004733 CORD, 4 COND, 18 GA AR
7 1004732 CORD, 3 COND, 10 GA AR 28 077032 WASHER-3/16 X 1/2 X 13 GA 2
8 021206 TERMINAL-RING 1/4, 16 GA 1 29 071385 TRUSS, HD PH, 10-32 X 5/8 2
9 1021238 TERMINAL-RING, 1/4, 10 GA 2 30 | 059950 CLINCH-NUT, 10-32 2
10 (021237 TERMINAL-RING 5 31 059952 CLINCH-NUT 2
11 010612 TUBING, 1/4 SHRINK BLACK AR 32 Q77205 WASHER-LOCK, SPLIT, 8-32 2
12 021252 TERMINAL, INSUL, 1/4 SPADE 2 33 070492 SCREW, PH RD HD, 8-32 2
17 1021236 TERMINAL-RING, NO. 6, 16 GA 2 34 | 404065 MOUNTING-RAIL 1
18 | 005405 RELIEF-STRAIN 1 35 005460 CONNECTOR-WIRE NUT 3
18 | 023000 WIRE, 16 GA, WHITE AR 36 |008924-05 | BASE-MTG, RELAY 1

9-17




R5950

35
34 —|

33 T

7,8,30

1,2

27
26

TO LOW. SOL.’/
J =22
21 TO CUTOUT, TO MOTOR :
TO SWITCH N\ (CAPACITOR) —ir 5 &
CONTROLS o1 / ! ==
©
10 - TO MOTOR
AC SOURCE

9-18

Figure 9-10. Electrical Box Assembly (24" Table)

(230V, Single Phase, 60 Hz)




INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— | 506074-02 | BOX ASSY, ELECTRICAL 1 17 | 005405 RELIEF-STRAIN 2

(24" TABLE) (230V, 18 059951 NUT-CLINCH 2
SINGLE PHASE, 60HZ) 19 (004733 CORD, 4 COND, 18 GA AR
1 021237 TERMINAL-RING 7 20 | 004724 CORD, 2 COND, 16 GA AR
2 (021203 TERMINAL-RING, 3/16, 16 GA 4 21 004702 CORD, 3 COND, 14 GA AR
3 | 404105 COVER 1 22 1021236 TERMINAL-RING NO. 6, 16 GA 2
4 |506057 BOX-WELDMENT, ELECTRICAL 1 23 | 009504 FUSE-HOLDER, IN-LINE 1
5 1021800 TRANSFORMER 115V 1 24 1008919 FUSE-3 AMP 1
6 1071376 SCREW-TRUSS, #10-32 X 1/2 2 25 | 021252 TERMINAL. INSUL, 1/4 SPADE 2
7 077032 WASHER-3/16 X 1/2 X 13 GA 3 26 | 005647 CONNECTOR-PIN 1
8 077207 WASHER-LOCK, SPLIT, #10 7 27 | 005626 CONTACT-PIN 2
9 | 059950 CLINCH-NUT 3 30 |071385 TRUSS, HD PH, 10-31 X 5/8 1
10 [ 059952 CLINCH-NUT 2 31 023000 WIRE, 16 GA, WHITE AR
11 077205 WASHER-LOCK, SPLIT, 8-32 2 32 |008924-03 | RELAY-OVERLOAD 9-15A 1
12 [ 070492 SCREW, PH RD HD, 8-32 2 33 | 006009 AC-CONTACTOR 1
13 | 404065 MOUNTING RAIL 1 34 1023036 WIRE, 10 GA, STRANDED, WHITE} AR
14 | 059936 NUT, SPEED-TYPE 4 35 023011 WIRE, 10 GA, STRANDED, BLACK| AR
15 1072407 SCREW-SHT MET, #10 B X 3/4 4 36 | 005460 CONNECTOR-WIRE NUT 3
16 | 005414 RELIEF-STRAIN 2

9-19




33,34

L,

27, 29,30 /’ﬁ

't
{1

o
ae
TO
CONTROLS
28
i

R5951

===
126,27, 29, 31 -

° 0/5 6
Oflie3 E13€) ,
ol { : Z% 9 TO MOTOR
ol T __~ (CAPACITOR)
37\\ ‘ /8
| 3 i 4
24— g s 10, 11 12/TO MOTOR
23— e =
3 iz o3
%
N 13
o 36
22— | S \
3] 9 (2) WIRES
- FROM LOW. SOL.
| s aft:
~26 15— ] 14
7 e TO CUTOUT
1 SWITCH
8
oY
Q)
12

A

TO
AC SOURCE

Figure 9-11. Electrical Box Assembly (36/48/60" Tables)

9-20

(230V, Single Phase, 60 Hz)




INDEX| PART NO. INDEX{ PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— 1506024-02 | BOX ASSY, ELECTRICAL 1 20 | 005405 RELIEF-STRAIN 1

(36/48/60" TABLES) (230V, 21 023000 WIRE, 16 GA, WHITE AR
SINGLE PHASE, 60HZ) 22 006006 CONTACTOR, AC 1

1 506017 BOX 1 23 1023011 WIRE, 10 GA, STRANDED, BLACK| AR

2 |404064 COVER 1 24 023036 WIRE, 10 GA, STRANDED, WHITE| AR
3 (021237 TERMINAL-RING 9 25 | 008924-03 | RELAY-OVERLOAD 9-15A 1
4 1021800 TRANSFORMER 115V 1 26 071376 SCREW-TRUSS, #10-32 X 12 8

5 1009504 FUSE-HOLDER, IN-LINE 1 27 | 077207 WASHER-LOCK, SPLIT, #10 10

6 1008919 = | FUSE-3 AMP 1 28 1004733 CORD, 4 COND, 18 GA AR
7 1021203 TERMINAL-RING, 3/16, 16 GA 3 29 | 077032 WASHER-3/16 X 1/2 X 13 GA 4
8 005414 RELIEF-STRAIN 3 30 071385 TRUSS, HD PH, 10-32 X 5/8 2
9 004724 CORD, 2 COND, 16 GA AR 31 059850 CLINCH-NUT 4
10 021238 TERMINAL-RING, 1/4, 10 GA 2 32 059952 CLINCH-NUT 2
11 021206 TERMINAL-RING, 1/4, 16 GA 1 33 077205 WASHER-LOCK, SPLIT, 8-32 2
12 | 004702 CORD, 3 COND, 14 GA AR 34 070492 SCREW, PH RD HD, 8-32 2
13 010612 TUBING-1/4 SHRINK, BLACK AR 35 |404065 MOUNTING RAIL 1
14 021236 TEBMINAL-RING NO. 6, 16 GA 2 36 | 005460 CONNECTOR-WIRE NUT 3
15 021252 TERMINAL, INSUL, 1/4 SPADE 2 37 | 008924-05] BASE-MTG, RELAY 1

9-21




X
rO | o}
34\ ’ o} iz )
[ Gilils G ﬁ‘\_,’ZS
33— ol iz o
S Bliire ——— 24
2202
T
Pl \
32 i i o . ——35
31 28ee
T e i
&d &-&
30/%_ o

i

TO LOW. SOL.'/
21 TO CUTOUT
To SWITCH
CONTROLS 21
- CEAN
TO TO MOTOR

AC SOURCE

R5952

Figure 9-12. Electrical Box Assembly (24" Table)
{230V, Three Phase, 60 Hz)

9-22



INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— 1 506074-03 | BOX ASSY, ELECTRICAL 1 16 | 005414 RELIEF-STRAIN 2

(24" TABLE) {230V, 17 | 005405 RELIEF-STRAIN 2
THREE PHASE, 60HZ) 18 1059851 NUT-CLINCH 2
1 021237 TERMINAL-RING 7 19 | 004733 CORD, 4 COND, 18 GA AR
2 1021203 TERMINAL-RING, 3/16, 16 GA 4 20 [004724 CORD, 2 COND, 16 GA AR
3 1404105 COVER 1 21 004701 CORD, 4 COND, 14 GA AR
4 | 506057 BOX-WELDMENT, ELECTRICAL 1 22 1021236 TERMINAL-RING NO. 6, 16 GA 2
5 1021800 TRANSFORMER 115V 1 23 1009504 FUSE-HOLDER, IN-LINE 1
6 077207 WASHER-LOCK, SPLIT, #10 7 24 1008819 FUSE-3 AMP 1
7 | 077032 WASHER-3/16 X 1/2 X 13 GA 3 25 | 005647 CONNECTOR-PIN 1
8 |071376 SCREW-TRUSS, #10-32 X 1/2 2 26 | 005626 CONTACT-PIN 2
9 |059950 CLINCH-NUT 3 29 1071385 TRUSS, HD PH, 10-32 X 5/8 1
10 {059852 CLINCH-NUT 2 30 | 023000 WIRE, 16 GA, WHITE AR
11 077205 WASHER-LOCK, SPLIT, 8-32 2 31 008924-02 | RELAY-OVERLOAD 4.5-7.5A 1
12 1070492 SCREW, PH RD HD, 8-32 2 32 006009 AC-CONTACTOR 1
13 | 404065 MOUNTING RAIL 1 33 023036 WIRE, 10 GA, STRANDED, WHITE| AR
14 (059936 NUT, SPEED-TYPE 4 34 023011 WIRE, 10 GA, STRANDED, BLACK| AR
15 072407 SCREW-SHT MET, #10B X 3/4 4 35 | 005460 CONNECTOR-WIRE NUT 3

9-23




26, 28, 30, 35

TO
CONTROLS

T

27

R5953

OYIG) (OX {5

WM R
(O} {0} KA XO)

(2) WIRES
FROM LOW. SOL.

TO CUTOUT

)

TO

AC SOURCE

SWITCH

9-24

Figure 9-13. Electrical Box Assembly (36/48/60" Tables)
{230V, Three Phase, 60 Hz)




INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— | 506024-03 | BOX ASSY, ELECTRICAL 1 20 |[021252 TERMINAL, INSUL, 1/4 SPADE 2

(36/48/60" TABLES) (230QV, 21 006006 CONTACTOR, AC 1

THREE PHASE, 60HZ) 22 | 023010 WIRE, 10 GA, STRANDED, RED AR

1 506017 BOX 1 23 (023011 WIRE, 10 GA, STRANDED, BLACK| AR

2 1404064 COVER 1 24 | 023036 WIRE, 10 GA, STRANDED, WHITE | AR
3 021237 TERMINAL-RING 7 25 | 008924-02 | RELAY-OVERLOAD, 4.5-7.5A 1
4 1021800 TRANSFORMER 115V 1 26 | 077207 WASHER-LOCK, SPLIT, #10 10

5 1021203 TERMINAL-RING, 3/16, 16 GA 7 27 (004733 CORD, 4 COND, 18 GA AR
6 {009504 FUSE-HOLDER, IN-LINE 1 28 | 077032 WASHER-3/16 X 172 X 13 GA 4
7 1008919 FUSE-3 AMP 1 29 (071385 TRUSS, HD PH, 10-32 X 5/8 2
8 005414 RELIEF-STRAIN 3 30 059850 CLINCH-NUT 4
9 1021206 TERMINAL-RING, 1/4, 16 GA 3 31 058952 CLINCH-NUT 2
10 | 004701 CORD, 4 COND, 14 GA AR 32 077205 WASHER-LOCK, SPLIT, 8-32 2
11 010612 TUBING-1/4 SHRINK, BLACK AR 33 | 070482 SCREW, PH RD, HD, 8-32 2
12 1021236 TERMINAL-RING NO. 6, 16 GA 2 34 | 404065 MOUNTING RAIL 1
13 | 004724 CORD, 2 COND, 16 GA AR 35 |071376 SCREW-TRUSS, #10-32 X 1/2 B
18 | 005405 RELIEF-STRAIN 1 36 | 005460 CONNECTOR-WIRE NUT 3
18 | 023000 WIRE, 16 GA, WHITE AR 37 | 008924-05 | BASE-MTG, RELAY 1

9-25




34 5
31\ ® g

a— 23
— 24

©) (o) o),

32—

35
3. e
&0 &9
307 °
6,7, 29
1,2
26 —u]]
25
TO LOW. sox../
21
CONTROLS
10 #~ TO MOTOR
AC SOURCE

R5954

Figure 9-14. Electrical Box Assembly (24" Table)
{460V, Three Phase, 60 Hz)

9-26



INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— | 506074-04 | BOX ASSY, ELECTRICAL 1 16 | 005414 RELIEF-STRAIN 2

(24" TABLE) (460V, 17 {1 005405 RELIEF-STRAIN 2
" THREE PHASE, 60HZ) 18 | 058951 NUT-CLINCH 2
1 021237 TERMINAL-RING 7 19 | 004733 CORD, 4 COND, 18 GA AR
2 1021203 TERMINAL-RING, 3/16, 16 GA 4 20 | 004724 CORD, 2 COND, 16 GA AR
3 [404105 COVER 1 21 004701 CORD, 4 COND, 14 GA AR
4 1506057 BOX-WELDMENT. ELECTRICAL 1 22 | 021236 TERMINAL-RING NO. 6, 16 GA 2
5 [021800 TRANSFORMER 115V 1 23 1009504 FUSE-HOLDER, IN-LINE 1
6 | 077207 WASHER-LOCK, SPLIT, #10 7 24 10083919 FUSE-3 AMP 1
7 1077032 WASHER-3/16 X 1/2 X 13 GA 3 25 | 005647 CONNECTOR-PIN 1
8 (071376 SCREW-TRUSS, #10-32 X 1/2 2 26 | 005626 CONTACT-PIN 2
9 | 059850 CLINCH-NUT 3 29 | 071385 TRUSS, HD PH, 10-32 X 5/8 1
10 | 059952 CLINCH-NUT 2 30 023000 WIRE, 16 GA, WRITE AR
11 077205 WASHER-LOCK, SPLIT, 8-32 2 31 023036 WIRE, 10 GA, STRANDED, WHITE| AR
12 {070492 SCREW, PH RD HD, 8-32 2 32 | 006008 AC-CONTACTOR 1
13 [ 404065 MOUNTING RAIL 1 33 | 008924-01| RELAY-OVERLOAD 2-3.3A 1
14 | 059936 NUT, SPEED-TYPE 4 34 023011 WIRE, 10 GA, STRANDED, BLACK| AR
15 | 072407 SCREW-SHT MET. #10 B X 3/4 4 35 005480 CONNECTOR-WIRE NUT 3

9-27




25, 26, 28, 30

32,33

31

30

26, 28,29

{]
o~

TO
CONTROLS

!

R5955

hid

3 ! 4 5
\ 1/
° [
: = 6
(=) z = i//
o) iz Q) l// 7
oy | it 2 =o
% | | .
] I
23— = %Zif 5’&4/
4 k. =
22 1 | T = _~ TOMOTOR
2= i= 5
3771 S —_—
20— 77 35
3,5 (2) WIRES
R FROM LOW. SOL.
19— s 16
© - TO CUTOUT
18 ol i SWITCH
8
17
oY
<

10

|

TO
AC SOURCE

S-28

Figure S-15. Electrical Box Assembly (36/48/60" Tables)
(460V, Three Phase, 60 Hz)




INDEX| PART NO. INDEX| PART NO.
NO. NO. PART NAME REQD. NO. NO. PART NAME REQD.
— 506024-04 | BOX ASSY, ELECTRICAL 1 20 ] 006006 CONTACTOR, AC 1

(36/48/60" TABLES) (460V, 21 023010 WIRE, 10 GA, STRANDED, RED AR
THREE PHASE, 60HZ) 22 102301 WIRE, 10 GA, STRANDED, BLACK| AR
1 506017 BOX 1 23 023036 WIRE, 10 GA, STRANDED, WHITE] AR
2 404064 COVER 1 24 1008924-01 | RELAY-OVERLOAD 2-3.3A AR
3 | 021237 TERMINAL-RING 7 25 071376 SCREW-TRUSS, #10-32 X 12 8
4 021800 TRANSFORMER 115V 1 26 | 077207 WASHER-LOCK, SPLIT, #10 10
5 021203 TERMINAL-RING, 3/16, 16 GA 7 27 1004733 CORD, 4 COND, 18 GA AR
6 1009504 FUSE-HOLDER, IN-LINE 1 28 | 077032 WASHER-3/16 X 1/2 X 13 GA 4
7 |008919 FUSE-3 AMP 1 29 1071385 TRUSS, HD PH, 10-32 X 5/8 2
8 005414 RELIEF-STRAIN 3 30 |059850 CLINCH-NUT 4
9 1021206 TERMINAL-RING, 1/4, 16 GA 3 31 059952 CLINCH-NUT 2
10 | 004701 CORD, 4 COND, 14 GA AR 32 | 077205 WASHER-LOCK, SPLIT, 8-32 2
1 010612 TUBING-1/4 SHRINK, BLACK AR 33 | 070492 SCREW, PH RD, HD, 8-32 2
16 021236 TERMINAL-RING NO. 6, 16 GA 2 34 | 404065 MOUNTING RAIL 1
17 | 005405 RELIEF-STRAIN 1 35 005460 CONNECTOR-WIRE NUT 3
18 | 023000 WIRE, 16 GA, WHITE AR 36 | 008924-05| BASE-MTG, RELAY 1
19} 021252 TERMINAL, INSUL, 1/4 SPADE 2

9-29




il

\f\&

R5956

Figure 9-16. Pump Assembly

INDEX| PART NC.
NO. NO. PART NAME REQD.

506042 PUMP ASSEMBLY

046530 PUMP 1/4 GEAR (506042-01)

046531 PUMP 3/8 GEAR (506042-02)

048176-01 | RELEASE VALVE

—_ b b

o o |

NOTE: REFER TO EXISTING PUMP NAMEPLATE FOR PART
IDENTITIES WHEN ORDERING A NEW PUMP.

9-30



NOTES

9-31



Pai

St

16—/% Y T -

R5957

Figure 9-17A. Lift Cylinder with Internal Flow Regulator

9-32




3.5" DIA. CYLINDERS

INDEX PART NUMBER NO.
NO. PART NAME 24" LIFT 36" LIFT 48" LIFT 60" LIFT REQD.
— CYLINDER 505048-07 506049-01 506049-03 5060489-05 —

1 TUBE ASSY 506051-07 506051-01 506051-03 506051-05 1
2 SNAP RING 061835 061835 061835 061835 1
3 ROD 506052-04 506052-01 506052-02 506052-03 1
4 - RETAINER - GLAND 404006-01 404006-01 404006-01 404006-01 1
5 FITTING - GREASE 025713 025713 025713 025713 1
6 BEARING 052958-02 052958-02 052958-02 052958-02 2
7 WASHER, 1/4 SPLIT 077209 077209 077208 077209 2
LOCK
8 SCREW, 1/4-20 X 3/4 063478 063478 063478 063478 2
9 WEAR RING 049515-01 049515-01 048515-02 049515-02 1
10 RING - WIPER 049508 049508 049509 049509 1
11 GLANG 404057-01 404057-01 404057-03 404057-03 1
12 O-RING 042105 042105 042105 042105 1
13 SEAL - CYLINDER 042204-01 042204-01 042204-01 042204-01 1
14 WEAR RING 049515-03 049515-03 049515-03 049515-03 1
15 PISTON 404101-01 404101-01 404101-01 404101-01 1
16 NUT - GLAND, NYLOK 800293 800293 800293 800293 1
17 VALVE - FLOW 048177-02 048177-02 048177-02 048177-02 1
REGULATOR
4.0" DIA. CYLINDERS

INDEX PART NUMBER NO.
NO. PART NAME 24" LIFT 36" LIFT 48" LIFT 60" LIFT REQD.
— CYLINDER 505049-08 506049-02 506049-04 506048-06 —

1 TUBE ASSY 506051-08 506051-02 506051-04 506051-06 1
2 SNAP RING 061840 061840 061840 061840 1
3 ROD 506052-04 506052-01 506052-02 506052-03 1
4 RETAINER - GLAND 404006-02 404006-02 404006-02 404006-02 1
5 FITTING - GREASE 025713 025713 025713 025713 1
6 BEARING 052958-02 052958-02 052958-02 052958-02 2
7 WASHER, 1/4 SPLIT 077209 077209 077209 077209 2
LOCK
8 SCREW, 1/4-20 X 3/4 063478 063478 063478 063478 2
9 WEAR RING 049515-01 049515-01 049515-02 049515-02 1
10 RING - WIPER 048508 049508 049509 049509 1
11 GLANG 404057-02 404057-02 404057-04 404057-04 1
12 O-RING 042105 042105 042105 042105 1
13 SEAL - CYLINDER 042204-02 042204-02 042204-02 042204-02 1
14 WEAR RING 049515-04 049515-04 049515-04 049515-04 1
15 PISTON 404101-02 404101-02 404101-02 404101-02 1
16 NUT - GLAND, NYLOK 800293 800293 800293 800293 1
17 VALVE - FLOW 048177-02 048177-02 048177-02 048177-02 1
REGULATOR

9-33



A
s

TR

=

—n

14

R5988

Figure 9-17B. Lift Cylinder without Internal Flow Regulator

9-34



3.5" DIA. CYLINDERS

INDEX PART NUMBER NO.
NO. PART NAME 36" LIFT 48" LIFT REQD.
— CYLINDER 505618-01 505618-03 —
1 TUBE ASSY 506016-01 506016-03 1
2 SNAP RING 061835 061835 1
3 ROD 506015-01 506015-02 1
4 RETAINER - GLAND 404006-01 4040086-01 1
5 FITTING - GREASE 025713 025713 1
6 BEARING 052958-02 052958-02
7 WASHER, 1/4 SPLIT 077208 077208 2
LOCK
8 SCREW, 1/4-20 X 3/4 063478 063478 2
9 WEAR RING 049515-01 049515-02 1
10 RING - WIPER 049508 049509 1
11 GLANG 404057-01 404057-03 1
12 O-RING 042105 042105 1
13 SEAL - CYLINDER 042200-01 042200-01 1
14 WEAR RING 049515-03 049515-03 1
15 PISTON 404056-01 404056-01 1
16 NUT - GLAND, NYLOK 800293 800293 1
4.0" DIA. CYLINDERS
INDEX PART NUMBER NO.
NO. PART NAME 36" LIFT 48" LIFT REQD.
— CYLINDER 505618-02 505618-04 —
1 TUBE ASSY 506016-02 506016-04 1
2 SNAP RING 061840 061840 1
3 ROD 506015-01 506015-02 1
4 RETAINER - GLAND 404006-02 404008-02 1
5 FITTING - GREASE 025713 025713 1
6 BEARING 052958-02 052958-02 2
7 WASHER, 1/4 SPLIT 077209 077209 2
LOCK
8 SCREW, 1/4-20 X 3/4 063478 063478 2
9 WEAR RING 049515-01 049515-02 1
10 RING - WIPER 049508 048508 1
11 GLANG 404057-02 404057-04 1
12 O-RING 042105 042105 1
13 SEAL - CYLINDER 042200-02 042200-02 1
14 WEAR RING 049515-04 049515-04 1
15 PISTON 404056-02 404056-02 1
16 NUT - GLAND, NYLOK 800293 800293 1

9-35



TO
AC SOURCE

R5958

Figure 9-18. Control Switch Installation 506036

INDEX| PART NO.
NO. NO. PART NAME REQD.
— 506036 | CONTROL SWITCH 1

INSTALLATION

1 1508038 | CONTROL, HAND-HELD 1
W/MAGNET (SEE FIG. 9-19)

2 |506045 | CONTROL, FOOT 1
(SEE FIG. 9-20A)

3 |506046 | CONTROL, FOOT HD 1
(SEE FIG. 9-20B)

9-36




WN =

T

R5959

Figure 9-19. Hand-Held Switch Assembly 506038

INDEX| PART NO.
NO. NOQ. PART NAME REQD.
— | 506038 HAND-HELD SWITCH ASSEMBLY 1

1 071376 SCREW-TRUSS, #10-32 X 12 2
2 1077207 WASHER-LOCK, SPLIT, #10 2
3 (059416 HEX-NUT, REGULAR 10-32 2
4 1020790 BOX-SWITCH, 2 BUTTON, 1
UP/DOWN
5 1021203 TERMINAL-RING, 3/16, 16 GA 4
6 052905 BUSHING-RELIEF, STRAIN 1
7 | 058501 MAGNET 1

9-37



/7/~ CONTROL CABLE REF/‘ 3

[/ /8

10
1

R5960

Figure 9-20A. Foot Switch Assembly 506045

INDEX! PART ' NO.
NO. NO. PART NAME REQD.
— | 506045 FOOT SWITCH ASSEMBLY 1

1 020792 SWITCH-FOQT, SINGLE 2
2 {020793 GUARD-FULL, SINGLE 2
3 404083 PLATE-MOUNTING 1
4 1004724 CORD, 2 COND, 18 GA AR
5 | 056641-03 | DECAL-SW BUTTON, LIFT 1
6 |056641-04 | DECAL-SW BUTTON, LOWER 1
7 1021203 TERMINAL-RING, 3/16, 16 GA 6
B | 005446 WIRE-NUT 1
9 {077209 WASHER-LOCK, SPLIT, 1/4 8
10 | 058421 NUT-HEX, 1/4-20 B8
11 069478 SCREW-PH FL HD, 1/4-20 X 3/4 8

9-38



£
—
=
&

R5997

Figure 9-20B. Foot Switch Assembly HD 506046

INDEX| PART NO.
NO. NO. PART NAME REQD.
— 1506046 FOOT SWITCH ASSEMBELY, HD 1

1 1020792 SWITCH-FOOT, SINGLE 2
2 1019810 STRAIN RELIEF 3
3 404093 PLATE-MOUNTING 1
4 1004724 CORD, 2 COND, 16 GA AR
5 |056641-03 | DECAL-SW BUTTON, LIFT 1
6 |056641-04 | DECAL-SW BUTTON, LOWER 1
7 1021203 TERMINAL-RING, 3/16, 16 GA 6
8 | 005446 WIRE-NUT 1
9 077209 WASHER-LOCK, SPLIT, 1/4 6
10 | 059421 NUT-HEX, 1/4-20 6
11 | 069479 SCREW 6
12 1077030 WASHER 6

9-39



R5861

9-40

Figure 9-21, Platform Beveled Toeguard 506001

PLATFORM
TOEGUARD
506001
INDEX PART NO.
NO. PART NAME NO. REQD.
— PLATFORM, BEVELED TOEGUARD 506001 1
1 NUT-HEX, 1/2-13 059437 2
2 WASHER-LOCK, SPLIT, /2 077213 4
3 SCREW-HEX CAP, 1/2-13 X 1/2 064709 2
4 SCREW, HEX-CAPR, 1/2-13X 6 063720 2
5 BRACKET, LIFTING 404034 4




SUPPLEMENTAL WIRING DIAGRAM FOR
MAX-LIFT TABLES WITH SERIAL # STARTING

WITH “D”

TO CUSTOMER SUPPLIED
EXTERNAL FUSED DISCONNECT
120VAC IPH 20A MAX

Ly
— N
L2 MS
PUMP MOTOR
L3 MS 115/230Vv

Start Capacitor

{0

3 AMP
SLO-BLOW .

15/7.3A

[ wes |

! BX iVH’ITE‘

MTR STARTER

warre UP LS my 96495
I'N

AE(H S) AL 3

DOWN SOL

I DOWN PB l '—‘E'—"} oL
okt rep |

—0 ©

L

o ;

Lift Products
Ine.

Model : MAX~-LIFT

Date : 8/18/2001

Hydraulic Lift
Table Control
Schematic
120v 1ph

Drawn By : ID.

DERCO Mex-Lifti dwg




SUPPLEMENTAL WIRING DIAGRAM FOR
MAX-LIFT TABLES WITH SERIAL # STARTING

WITH “D”

TO CUSTOMER SUPPLIED
EXTERNAL FUSED DISCONNECT
230VAC IPH 20A MAX

PUMP MOTOR

115/230v
15/7.5A

23gv
I\ HEG2
Start Capad+tor
oYY Yo
XL jaqv X2
100VA
3 AMP
SLO-BLOV
e | e — —
| L l r MTR STARTER
&t axo—towael | vare UP LS my | 964,95 A2 )AL
’ ° Y
| sownpe | L-=_ oL ~
DOWN SOL
Py -
L 1

03/04

Lift Products
Inec.

Hydraulic Lift
Table Control

Model : MAX-LDFT

Schematic

Date : €/18/2001

230v iph

Drawn By : ID.

| DERCO Max-LiftLdwg




SUPPLEMENTAL WIRING DIAGRAM FOR
MAX-LIFT TABLES WITH SERIAL # STARTING

WITH «“D”

TO CUSTOMER SUPPLIED
EXTERNAL FUSED DISCONNECT
230/480VAC JPH 20A MAX

PUMP MOTOR

230/480 V
3.8/29 A

230Vv/ 480V

H1 H3 X He H4

3 AMP
SLO-BLOW

e Y
X1 jaov X2
100va

M wen o] MTR STARTER
X luaj:cwml o UP LS wy | 964195 A2/ \A1 by
‘ DOWN PB l L""—m-“] mﬂl— ~
| DOWN SOL
Fonnit
L 1

Lift Products
Inc.

Model : MAX-LIFT

Dats : 8,/18/2001

Hydraulic Lift
Table Control
Schematic
230/480v 3ph

Drawn By : I.D.

DERCO Max-Lift2.dwg




